
,
G-263

CARBURETED ENGINE
USED IN

MODEL H-30B PAY LOADER
AND

MODEL H-50B PAY LOADER
FORM

PMG·263
SEPTEMBER, 1987

(Supersedes FORM 6-263 which
should be destroyed)



Due to a continuous program of research and development, some procedures,
specifications and parts may be altered in a constant effort to improve machines.

Periodic revisions may be made to this publication and mailed automatically to
distributors. It is recommended that customers contact their distributor. or dealer
for information on the latest revision.

0-263
CARBURETED ENGINE

USED IN
MODEL H-30B PAY LOADER

AND
MODEL H-50B PAY LOADER

FORM

PMG·283
SEPTEMBER, 1887

(Supersedes FORM 6-263 which
should be destroyed)

.. ,NT•• I. INIT., ITATII 0' A••• ,CA



The IlDpol'tance of
ADEQUATE PARTS and SERVICE

• •
The wise purchaser of a new machine gives consideration to the following factors:

1. Original quality
2. Availability of service parts
3. Availability of adequate service facilities

In many cases the machine becomes the only means of performing certain tasks that must
be done in a limited period of time. Wear is to be expected and under extreme conditions
even breakage of parts may occur. However, the user can still be assured of getting his work
done on time if service parts and adequate service facilities are available.

Foresighted International Harvester dealers make every effort to provide good service and
maintain a completely adequate stock of service parts.
When in need of parts, always give your authorized International distributor or dealer your
Engine serial number. We suggest that you write this serial number in the space provided
below, for ready reference when parts are required.

Engine Serial No. _
(Stamped on left side of engine crankcase just below
distributor)

INSTRUCTIONS FOR ORDERING PARTS
(a) All parts orders should be sent to parts depot when so instructed. Give

complete address. state the county and railroad station (when shipping
point isdifferentthan post office).alsowhether shipment is to goby parcel
post, express, truck, or freight.

(b) When ordering parts. give the IH part number. including suffixor prefix
letters. To facilitate identification of these parts. "Complete Serial
Numbers" (including letters and numerals) assigned to machines.if any.
should be furnished. '

(c) Parts should be ordered on the standard parts order blank. The parts
should be arranged in sequenceby part numbers to facilitate service on
orders at the parts depot.

(d) Claims for shortage or error in the handling of an order for parts must
be made upon receipt of goods.

I t is the policy of I nternational Harvester Company to improve its products whenever it is
possible and practical to do so.

We reserue the right to make changes or add improvements in the design or construction of parts
at any time without incurring the obligation to install such changes on products previously delivered.



-1-

INTRODUCTION

This catalog contains a list of service parts
for the G-263 engine used in model H-30B Pay­
loader and H-50-B Payloader. The G-263 has
a 3-9/16 x 4. 390 six-cylinder carbureted en­
gi.ne.

Following is a brief summary of the system
used in compiling this catalog. It is to your ad­
vantage to carefully study this summary.

This catalog is printed in a double column
pa.ge format, and is divided into four sections-­
Introductory Pages, Indexes to Units, Illustra­
tions and Parts Lists, and Numerical Index.

(1) INDEXES. Two types of indexes are used.
The index to units alphabetically lists all of the
units by page number. The numerical index at
the back of the catalog lists all part numbers
[exol.uding standard fasteners) giving the page
number where the part is listed.

NOTE - Refer frequently to the Index
to Units to save time in locating the
proper unit.

(~:) ILLUSTRATIONS. Parts in this catalog are
illustrated by the "exploded view" method. Indi­
vidual parts in each illustration are shown where
they belong in relation to one another. Reference
numbers only are shown in each illustration.
These numbers correspond with numbers in the
Reference Number column in the accompanying
list of parts. Parts in illustrations without refer­
ence numbers are the same as duplicate parts
with reference numbers.

CAUTION: Reference numbers should not be used
when ordering parts. Always use IH part numbers
or description when ordering.

(3) METHOD OF LISTING. The parts list of each
classification is divided into units. Parts are
listed in order according to reference number
shown in the illustration, followed by a full de­
scription based upon the "noun first" method--
I. e., the noun name of the parts is listed first
then the modifying descriptive information which
serves to specifically identify the item. For ex­
ample: SHAFT w/two PLUGS ASSEMBLY, valve
lever. Parts not shown in illustrations appear at
end of list in alphabetical sequence by noun name.
Parts listed will work on all units covered in this
catalog unless a serial number or other qualify­
ing designation is given for purpose of identifi­
cation.

o
Throughout this catalog the term "Front" in­

dicates the radiator end. Whenever the terms
"Right" or "Left" are used it should be under­
stood to mean from a rear position looking to­
ward the radiator end.

MANUFACTURERS PART NUMBERS ARE
LISTED IN BRACKETS FOLLOWING THE
DESCRIPTION OF THE PART.

(4) NUMBER REQUIRED. In this new double­
column catalog format the single "No. Req'd."
column is eliminated and the quantity used of
each item is shown in parentheses (4) following
the description of the item. Where no quantity
is indicated it should be understood to mean
that only one (1) is required.

In many parts lists it is possible to include
more than one assembly or attachment. The as­
semblies or attachments are listed at the begin­
ning of the parts lists with the letters A, B, C,
etc , , preceding the part number of the assem­
bly or attachment. The number required infor­
mation is shown in parentheses following the
description of the parts. When letters (A, B,
C, etc.,) are shown without a quantity it should
be understood to mean only one (1) is required.
Parts without letters after the description in­
dicate the part is used for all assemblies or
attachments listed in the heading.

(5) ASSEMBLIES AND ATTACtiMENTS. Wher­
ever possible the component parts of assemblies
or attachments are shown in the "exploded views"
by use of boxes, brackets or arrows. Component
parts of assemblies or attachments are listed by
one of the following methods.

(a) The listings are fully covered by de­
scriptions for simple assemblies and at­
tachments.

(b) When four or more parts are contained
in the assemblies or attachments the list­
ing of component s immediately follows the
description with the wording "(Composed
of'-}, "

(c) Assemblies or attachments consisting
of many parts shows the assembly or at­
tachment number at the beginning of the
unit list, followed by the listing of the com­
ponents.

Exceptions to the above methods are explained
by footnotes in the text.

Individual parts of an assembly which are not
available for service are marked with a symbol
§ . In some instances, such parts are listed
with a notation giving the information which is to
be used for ordering.

(6) MISCELLANEOUS PARTS. Standard bolts,
screws, nuts, etc. :---are not identified by a ref­
erence number. These parts are known as COM­
MON HARDWARE items and appear in abbrevia-

PRINTED IN UNITED STATESOFAMERICA



INTRODUCTION (Continued)

-2-

ted nomenclature and are shown indented under
the major items with which they are used. They
should be ordered as listed, since they are not
component parts of the pieces they attach. Hard­
ware parts identified with part numbers have
been designed for a specific usage. Standard
hardware parts should not be substituted for
them.

WARNING: Attaching parts especially made for
their location should never be substituted with
regular standard parts.

The following rules are established to govern
the listing of attaching parts:

The part number for Common Hardware items
is eliminated. However, Design Hardware items
will continue to be listed by part number and de­
scription.

All Carriage, Machine and Plow BOLTS;
NUTS; Caa, Machine and Set SCREWS, will be
considere furnished with National Coarse
Thread unless otherwise specified. The num­
ber of threads per inch will be eliminated.

•
All NUTS will be considered "hex. " unless

otherwise specified.

All WASHERSwill be considered "Plain" un­
less otherwise specified. The "ID" , "OD" and
"No. " identity will be eliminated. The inside di­
mension will be listed first, followed by the
outside diameter and the thickness.

All lock WASHERSwill be considered "Me­
dium" type unless specified as "Light" or
"Heavy. "

All cotter PINS will be considered "Extended­
Prong" type unless otherwise specified.

All ~roove PINS will be considered "Standard
Groove f unless otherwise specified.

All common RIVETS will be considered "An­
nealed" unless otherwise specified.

All countersunk-head tubular RIVETS will be
considered "Copper-Plated Steel" unless other­
wise specified.

All oval-head tubular RIVETS will be con-
sidered "Brass. "

Standard bolts used in International
Harvester Products are manufactured
unde r standards known as Unified
National Coarse Thread (U. N. C.) and
Unified National Fine Thread (U. N. F. )
with the number of threads per inch
for various diameters as follows:

u

No. of No. of
Diameter Threads Threads
of Bolt per inch per inch

(U.N.C.) (U.N.F.)

1/4" 20 28
5/16" 18 24
3/8" 16 24

7/16" 14 20
1/2" 13 20

9/16" 12 18
5/8" 11 18
3/4" 10 16
7/8" 9 14

1" 8 14
1-1/8" 7 12
1-1/4" 7 12
1-3/8" 6 lZ
l-l/Z" 6 12 u

(7) ABBREVIATIONS. The abbreviations used
in this catalog are explained in the list of ab­
breviations on page 3.

(8) SERIAL NUMBERS.

Models

G-Z63

Starting
Engine
Serial

Number

G-Z63 501

The engine serial numbers for the G- Z63 are
stamped on a pad on the left side of the engine
crankcase just below the distributor.

PRINTED IN UNITED STATES OF AMERICA



V:JIU.Y.:IO SJUU GUINn NI GUNUh.

patuld :>U!Z·. . . . . . . . . . . . . . . . . . . . . . . . . . .. PtId-uz saq:>U!.10q:>U!'. . . . . . . . . . . . . . . . . . . . . . . . . . . .. ·U!
patUO:>:>U!Z·. . . . . . . . . . . . . . . . . . . . . . . . . . . . .. t:>-UZ .lataW"B!Pap!SU!' . . . . . . . . . . . . . . . . . . . . . . . . . . .. OI
:>UtZ'. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. uz :>Hn"B.lpAq·. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. pAq
tn6qt!h\' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. 01h\ AAuaq' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. Aq
uoSuxaq qt!h\' . . . . . . . . . . . . . . . . . . . . . . . . .. 'xaql h\ .lah\odas.loq· . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . dq
azUO.lqq:Hh\' . . . . . . . . . . . . . . . . . . . . . . . . . . .. Z.lqlh\ puaq talpOS uoSuxaq' . . . . . . . . . . . . . . .. pq-:>os-xaq
qt!h\ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. 1h\ puaq-Iuuo'suxaq' . . . . . . . . . . . . . . . . . . . . . . .. pq-xaq
puaq XoqUO'sUh\'. . . . . . . . . . . . . . . .. pq-xoq-uoanss uo.8uxaq· . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. 'xaq
paqS!uyun' . . . . . . . . . . . . . . . . . . . . . . . . . . . . ., uyun ssaIpuaq' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. slPq
aZ!S.lapun·. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. Sln puaq' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. pq
puaolqt " pqt a.8nu.8·. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . u.8
.8U!ddUt .. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. 'dut (taaj .10)tOOj' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. U
qtaat· ".L patng' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Ptg
tq's!U.ltS·. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ,ItS aIq!Xag' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. xag
Iaats' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . nS tU!od-tug' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. td-j
puaq p.lUpUutS·. . . . . . . . . . . . . . . . . . . . . . . . . . pq-ptS puaq tug' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . pq_j
p.lUpUutS·. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. PtS puaq .latSHl!JtUll' . . . . . . . . . . . . . . . . . . . . . . . . pq-IY-j
l[:>auarsnbs: . . . . . . . . . . . . . . . . . . . . . . . . . . .. l[u-bs puaq l[unS.latuno:>tug' . . . . . . . . . . . . . . . . . . pq-l[S:>-j
puaq aranbs : . . . . . . . . . . . . . . . . . . . . . . . . . . .. pq-bs l[:>auuy' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . l[U-UY
a.lunbs· . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. bs puaq .latS!HY·. . . . . . . . . . . . . . . . . . . . . . . . . . .. pq-l!J
p'BaqSSn.ltpanOIS' . . . . . . . . . . . . . . . . .. pq-SSn.lt-tJS alUWaj' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Waj
puaq pUnO.lpattols' . . . . . . . . . . . . . . . . . . . . pq-P.l-tJS .l0j· . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . rs
puaq usd panOIS' . . . . . . . . . . . . . . . . . . .. pq-ued-ajs IUU.latXa· " txa
puaq uO's"BXaqpanOIS' . . . . . . . . . . . . . . . .. pq-xaq-tIs tU!od .8op· . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . td-.8op
puaq tug panOIS' . . . . . . . . . . . . . . . . . . . . . .. pq-j-tJS a.!!h\ 'sU!l[:>01.l0j paHPP' . . . . . . . . . . . . a.l!h\-.8l[l/j-PIP
puaq .lats!llY panOIS' . . . . . . . . . . . . . . . . . .. pq-l!J-tJS utd .latt0:>.l0j P~ll!.lP·. . . . . . . . . . . . . . .. U!d-:>/j-PIP
puaq 'sU!PU!qPa(JtoIS' . . . . . . . . . . . . . . . . .. pq-pq-tJS pall!.Ip' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. PIP
puaq panolS' . . . . . . . . . . . . . . . . . . . . . . . . . . .. pq-tlS .latawu!p· . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. U!P
pat~ols' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. tIS aa.l'sap· . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. .8ap
paqs!uy-!was' " jS S.lapuHA:>'.lapuHA:>· " IA:>
S.laau!'su~ aA!t0WOtny jO AtapOS' , ~YS autod dno : . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ad-dno
atnu!W .lad SUO!tnIoAa.l·. . . . . . . . . . . . . . . . . .. WdH a'slrp.lu:>·. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. Sol:>
puuq tq,S!.l·. . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. HH Su!ts!sa.l UO!SO.l.lo:>·. . . . . . . . . . . . . . . . . . . . . . . .. a.I:>
.luIn'sa.l· " Sa.l puaq ssa:>a.lSSO.l:>·. . . . . . . . . . . . . . . . . . . .. pq-:>a.l-.l:>
autod puno.l· . . . . . . . . . . . . . . . . . . . . . . . . . . . .. ad-pr (ssaJU!uts) IeatS-tu'BtS!sa.l-uo!sO.l.lo:>·. . . . . . . . .. sal:>
puaq puno.l· . . . . . . . . . . . . . . . . . . . . . . . . . . . .. pq-p.l utd .latt0:>· . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . utd-o
pua punoz . . . . . . . . . . . . . . . . . . . . . . . . . . . .. pue-pz .latt0:> . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. .to:>
jJo-al[ut .lah\od· . . . . . . . . . . . . . . . . . . . . . . . . . .. O.Ld patuld .laddo:>·. . . . . . . . . . . . . . . . . . . . . . . . . PtId-do:>
tu!od' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. td .laddo:>·. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. do:>
patuld' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . PtId panu!tuo:>' . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. Ptuoo
a'sul[:>ud' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. Slfd tu!od auo:>' . . . . . . . . . . . . . . . . . . . . . . . . . . .. td-auoo
Iaats paz!.lalf.lud· . . . . . . . . . . . . . . . . .. ns-pazpal[.Iud uowwo:>· . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. woo
a:>uno' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. zo puaq ssa:>a.lq:>tnp' . . . . . . . . . . . . . . . . . . .. pq-:>a.I-P
puaq IUAO'. . . . . . . . . . . . . . . . . . . . . . . . . . . . .. pq-AO puaq l[uns.latuno:>· . . . . . . . . . . . . . . . . . . . . . . . pq-lfS:>
aZ!S.laAo· " S/O lfuns.latuno:>· . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. lfS:>
.latawu!p ap!stno' . . . . . . . . . . . . .•. . . . . . . . . . .. 00 uo.!! tsu:>' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. 10
a:>ua.lajwn:>.lpap!stno' . . . . . . . . . . . . . . . . . . . . .. 00 laats patuld wn!w0olq:>'. . . . . . . . . . . . . . . . ns-Ptld-.l:>
pua.lqt ad!d luu0!tuN' . . . . . . . . . . . . . . . . . . . .. .LdN patuld wn!w0olq:>'. . . . . . . . . . . . . . . . . . . . . .. PtId-.l:>
.laqwnu· . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. 'oN IeatS patuld wn!wpu:>' ' . ' .. ns-PtId-p:>
Iaats patuld Ialf:>!u'. . . . . . . . . . . . . . . . . .. Its-PtId-!u patuld wn!wpu:>' . . . . . . . . . . . . . . . . . . . . . .. Ptld-p:>
Ialf:>!u'. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..!u azuo.lq . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. Z.lq
puaolq.Lau!.!I J'Bu0!tuN' ··.!IN SSU.lq·. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. B.lq
puaolq.Las.I"B00luu0!tuN' . . . . . . . . . . . . . . . . . .. ON SU!.luaq·. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. .8.1q
UO.l!alquauuw' . . . . . . . . . . . . . . . . . . . . . . . . . . .. IW puaq uonnq' . . . . . . . . . . . . . . . . . . . . . . . . . . . .. pq_q
wn!paw' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. paw puaq .8U!PU!q·. . . . . . . . . . . . . . . . . . . . . . . . . .. pq_pq
au!q:>uw' . . . . . . . . . . . ... . . . . . . . . . . . . . . . . . .. q:>uw tuawq:>'Bttu' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. nv
UO!tu:>!.lqnl·. . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. qnl AIqWaS8"B'. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. ASSV
S"BDwnaI0.ltad payanbn . . . . . . . . . . . . . . . . sUD d'I AIatuw!xo.lddu . . . . . . . . . . . . . . . . . . . . . . . . .. xO.lddv
.8U!l[:>°I·. . . . " . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. Slfl paluauuv . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. JUu
puuq Ual' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. H'I sa.ladwu 'a.ladwv· . . . . . . . . . . . . . . . . . . . . . . . .. dwv
p"Baqmual' . . . . . . . . . . . . . . . . . . . . . . . . . .. pq-mual (eats AOH"B'. . . . . . . . . . . . . . . . . . . . . . . . . . . .. nS-AJ'B
spunod 'punod' . . . . . . . . . . . . . . . . . . . . . . . . . . . .. ql wnu!wnl"B' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. J'B
J'Bu.latu!·. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. tU! aIqutsnfp"B' . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. fpv

·P.lOh\qSHSu~ uowwo:> "BsHads W.l0jUO!t"B!Aa.lqq"Baqt uaqh\ AJUOpasn S!UO!t"B!Aa.lqqvaqt .latjV popad y

SNOI.!. YIA31:1SSY .IO .!.SI'I
u



-4-

CE-89207

Left Side View of G-263 Series Carbureted Engine

•
CE-89208

Right Side View of G- 263 Serie s Carbureted Engine

PRINTED IN UNITED STATESOF AMERICA



•

•

•

•

-5-

INDEX

DESCRIPTION PagePage DESCRIPTION

DIESEL ENGINE

Balancer, engine .. · . . . . . . .
Bearings

Crankshaft . . . . ..
Connecting rod · . . . . . .
Camshaft .. · . . .

Camshaft and related parts
Cover, cylinder head

Crankcase, front. ..
Valve . . . . . .....

Crankcase and related parts
Crankshaft . . . .
Cylinder head .

Damper

Flywheel

Gear, idle r . .... • . . . . . . .
Gear, camshaft . . . . . . . .
Gear, flywheel ring ••.........
Governor and connections ....

Head, cylinder.
Housing, flywheel

Levers, valve

Manifold
Intake
Exhaust.

Pan, oil .
Pistons

Rods, connecting

Sleeve, cylinder.

Valves
Intake
Exhaust

FUEL SYSTEM

Belt, Generator and water pump.

Carburetor ..

Fuel pipe and conne ctions

Pump, fuel. .. .. . .

22
11, 12

11, 12

11, 12

13

13
11
15

15

10
7
8

13
6

13

13

10
15
13
16

6
8

7

14
14

6
6

29

18

20

20

Package, lubrication oil filter element 23,24
Pan, crankcase oil . . ...•.•.
Pump, lubricating oil 22

Gasket packages
Cylinde r head . . . . .. 32
Crankcase . . .. 32

Product Graphics. . . 32

COOLING SYSTEM

Belt, water pump' and generator
Body, water pump. . .

Fan .

Package, water pump service
Pulley, water pump ....
Pump, water. .. . ..

Thermostat.

LUBRICATION SYSTEM

Filter, lubricating oil .

Gauge, oil level. ..

ELECTRICAL SYSTEM

Belt, generator and water pump

Cable.
Coil ...

Distributor

Generator. . .
Generator and connections.

Motor, cranking. .. . . · . . .
Pulley, generator · .
Regulator, voltage . . ..
Spark Plugs .. · .

MISCELLANEOUS

29
21

21

21
21
21

21

23,24

8

29

25
Zs

26

29,30
29

27

30

31

25

• NUMERICAL INDEX - 33

PRINTED IN UNITED STATESOF AMERICA



-6-

DIESEL ENGINE e
REF. PART
NO. NUMBER

REF. PART
NO. NUMBER DESCRIPTIONDESCRIPTION

CYLINDER HEAD AND RELATED PARTS CYLINDER HEAD AND RELATED PARTS-Continued

~--1 1 J
~-2
9+-3

l:5-33

2

3

4

168144 R1 BOLT, valve cover (3)

370 208 R1 STIFFENER, valve cover (3)

373 423 R21 HEAD ASSY, cylinder
G-263 501 to 56635

(Composed of -
§ 1 HEAD
12 GUIDE 237248R1
1 PLUG 70 128 R1
1 PLUG 126045
1 PLUG 103 874
6 SEAT 126373 R1

5/16 x 1/2" hex-hd cap SCREW (2)

382098 R94 HEAD w/VALVE ASSY, cylinder
G-263 56636 up

(Composed of -
12 SEAL 866 834 RI
1 HEAD w/

GUIDES 383 665 R92
24 KEY 41 339 D
1 PLUG 70 128 R1
6 RETAINER 151 167 R3
6 ROTOCOIL 375 604 R91
12 SPRING 367192R1
6 VALVE 234 276 R1
6 VALVE 372 699 R2 )

8

164 420 R1 GROMMET, valve cover (3)

378617 R91 COVER w/PLUG, 103866 valve
103 866 PLUG, 1/4" sq -hd pipe

5

6

369 983 R1 GASKET, valve cover

69 500 R1 DOWEL, valve lever shaft intermediate
No.2, No.4 and No. 6 bracket (3)

8

7

8

70 128 R1 PLUG, core hole

372 615 R94 HEAD ASSY, cylinder
G-263 501 to 56635

(Composed of -
1 HEAD 373 423 R21

24 KEY 41 339 D
6 RETAINER 151 167 R3
6 ROTO-COIL 375 604 R91
12 SEAL 866 834 R1
12 SPRING 367 192 R1
6 VALVE 234275 R1
6 VALVE 372 699 R2

§ - Not Furnished Separately

PRINTED IN UNITID STATI. O' AMIRICA



-7-

DIESELENGINE
REF.
NO.

REF.
NO.

PART
NUMBER

PART
NUMBER• DESCRIPTION DESCRIPTION

CYLINDER HEAD AND ~ELATED PARTS-COntinued CYLINDER HEAD AND RELATED PART5-continued

383 665 R94 HEAD w/GUIDES ASSY, cylinder
G-2,63 56636 up

(Composed of -
§ 1 HEAD
12, GUIDE 2,37 2,48Rl
1 PLUG 70 12,8Rl
6 SEAT 12,6373 RI

5/16 x 1/2" hex-hd cap SCREW (2,)
HEAD, cylinder

5/16 x 1/2" hex-hd cap SCREW
TAPPET, valve (12)

ROD, valve push (12)

PLUG, 3/8" sq-soc pipe

PLUG, 1/2," sq-soc pipe

8 444782,

444664

III 02,4 RI SEAL, intake valve stem (used with VALVE,
12,72,01 RI) (6)

8 387 718 R2,1

9 75 52,4 R3

10 164 436 R91

11 164418 R2,

12, 2,34 2,75Rl

12 234 276 Rl

13 2,37 248 Rl

14 367 192.Rl

IS 151 167 R3

16 866 834 Rl

17 41 339 D

18 372. 699 R3

19 126 373 Rl
19 12,62.31 Rl
19 83488 R2

2,0 237 2,48RI

2,1 375 604 R91

22 109 544 Rl

2,3 16442,2 RI

2,4 164 432 R91

2,5 133 093 RI

2,6 16 067 DA

2,7 35 619 H

2,8 76 953 R3
17244 Rl

19790 RI

29 164 423 Rll

30 58 516 H

31 69 72.2,Rl

32 164 425 Rl

33 367 190 RI

• GASKET, cylinder head

VALVE, intake (together with 866 834 RI
will work for 127 201 RI)

(6) G-2,63 501 to 26634

VALVE, intake
(6) G-263 26635 Up

GUIDE, intake valve stem (6)

SPRING, valve (12,)

RETAINER, valve spring (6)

SEAL, valve stem (12)

KEY, valve spring retainer (2,4)

VALVE, exhaust (Stellite faced)• SEAT, exhaust valve (6)
SEAT, exhaust valve (.015" oversize) (6)
SEAT, exhaust valve (.030" oversize) (6)

GUIDE, exhaust valve stem (6)

ROTOCOIL, exhaust valve (6)

PLUG, rocker arm (2,)

BRACKET, valve lever shaft front and rear
(2,)

LEVER w/SCREW, 16067 DA and NUT,
133 093 Rl, valve (12)

NUT, valve lever adjusting screw (12)

SCREW, valve lever adjusting (12,)

SPRING, valve lever (6)

SHAFT, valve lever (2)
PIN, 5/16 x 1-1/4" roll (optional with
19 790 RI) (2)

PIN, 5/16 x 1-1/4" roll (optional with
17 2,44Rl) (2)•

BRACKET w/DOWEL, 69500 RI, valve
lever shaft intermediate No.2, No. 4 and
No.6 (3)

WASHER, cylinder head bolt (IS)

BOLT, cylinder head (short) (8)

BRACKET, valve lever shaft, intermediate
No. 3 and No. 5 (2)

BOLT, cylinder head (long) (7)

• § - Not Furnished Separately.

"UNTED IN UNITID STATII O' AMIIUCA



-8-

DIESEL ENGINE e
CRANKCASE AND RELATED PARTS CRANKCASE AND RELATED PARTS-Continued u

1 2
/ \
/

~

1 10 11,(
12

4---- u

19 18
/ /

,,.8·10350C

16
/~

,i
~,~

/ ' ~~

/ / ~
15 14 I

I
I

"RINTID IN UNITID STATIS 0' AMIRICA



-9-

DIESEL ENGINE

• REF.
NO.

PART
NUMBER DESCRIPTION

CRANKCASE AND RELATED PARTS-Continued

DESCRIPTION

70 129 RI

•
3 70 128 RI

4 368 986 R91

5 368 985 R2

5 378 102RI• 6 103 647

7 367513RI

8

9 371 699 R2
9 376 353 RI

10 308 468 Rl

II 178 031

12 278 790 Rl

13 367 225 Rl• 14 368 429 R21
374 587 R91

IS 369 981 Rl

16 369442 Rl

16 315849 Rl

17 375612 R91

18 315 970 R91

• 19 369 982 RI

20 393 180 R9l

PLUG, core hole (2)

PLUG, core hole (6)

GAUGE, oil level

TUBE, oil fille r

367 513 Rl
70 133 Rl
70 259 R2
70 260 Rl
70 261 R2
70 262 Rl

103 647
356 243 Rl

371 699 R2
376 353 Rl
141 285
126 045
70 128 Rl
70 129Rl

444 852
378 102 Rl
368 985 R2
58 516 H )

TUBE, oil HIler (for distributor ignition)
G-263 56636 Up

G-263 501 to 56635

COCK, 1/4" drain (type C)

ADAPTER, distributor mounting

NOT USED

DOWEL, engine rear support (2)
DOWEL, engine rear support (.030" oversize)
(2)

HOUSING,flywheel

WASHER, 1/2" ext tooth lock

BOLT, flywheel housing (2)

PLUG, 1-3/4" button

SEAL, engine rear support dust
1/2" NUT (4)
5/16 x 5/8" hex-Ed. cap SCREW(2)
1/2 x 2-1/4" hex-hd cap SCREW(4)
11/32 x 11/16" x .065" WASHER(2)

PIPE, breather
SCREWw/WASHER, 1/4 x 1/2" slt-rd-hd
(2)

GASKET, breather pipe

ELEMENT, breather pipe (used with
COVER, 69 734 Rll)

ELEMENT, breather pipe (used with
COVER, 315970 R9l) (2)

SCREWw/WASHER, 1/4 x 1/2", slt-rd-hd
mach (16)

COVER, w/two ELEMENT, 315849 Rl,
valve push rod (will work for 69 734 R11)

GASKET, valve push rod cover

SEAL, crankshaft rear oil

REF.
NO.

PART
NUMBER

CRANKCASE AND RELATED PARTS-Continued

21 310 665 Rl

22

23

24 58 516 H

25 70 133 Rl

26

27

28 141 Z85

70 Z59R2

70 260 Rl

70 261 RZ

70262 Rl

356243 Rl

371 699 RZ

126 045
444 852

444 853

444854

PLUG, rear bearing cap (will work for
1 738 Y) (2)

CAP, crankshaft rear bearing (not furnished
separately) (order Crankcase Assembly)

CAP, crankshaft intermediate rear bearing
(not furnished separately) (order Crankcase
Assembly)

WASHER,bearing cap bolt (10)

BOLT, crankshaft bearing cap (10)

CAP, crankshaft intermediate front
bearing (not furnished separately) (order
Crankcase Assembly)

CAP, crankshaft front bearing (not furnished
separately) (order Crankcase Assembly)

PIN, 1/2 x 1-1/4" dowel, crankcase front
plate and cover (2)

BEARING, camshaft front (will work for
367 514 RI) illustrated with "Camshaft and
Related Parts")

BEARING, camshaft intermediate front
(illustrated with "Camshaft and Related
Parts"

BEARING, camshaft intermediate rear
(illustrated with "Camshaft and Related
Parts")

BEARING, camshaft rear (illustrated with
"Camshaft and Related Parts")

2 367 512 R95 CRANKCASEASSEMBLY
(Composed of -

I ADAPTER
10 BOLT
I BEARING
1 BEARING
1 BEARING
1 BEARING
1 CAP
1 CAP
1 CAP
I CAP
1 COCK
1 COVER
1 CRANKCASE
2 DOWEL
2 DOWEL
2 PIN
2 PLUG
6 PLUG
2 PLUG
3 PLUG
1 TUBE
1 TUBE

10 WASHER

COVER, fuel pump pad

DOWEL, engine rear support 7/16" (Z)
I/Z x Z-1/4" hex-hd cap SCREW(4)
1/2" NUT (4)

PIPE, 3/8" sq-soc (Z)
PLUG, 1/8" hex-soc-hd CI (crankcase drain)
(optional with 444 853 and 444 854) (3)

PLUG, 1/8" hex-soc-hd MI (crankcase drain)
(optional with 444 852 and 444 854) (3)

PLUG, 1/8" hex-soc-hd slt (crankcase drain)
(optional with 444 852 and 444 853) (3)

§ - Not Furnished Separately

PRINTED IN UNITED STATES OF AMERICA



-10-

DIESEL ENGINE
REF.
NO.

PART
NUMBER DESCRIPTION

CRANKCASE FRONT COVER & IDLER GEAR

IPA-52'''7A

372 499 Rll COVERw/POINTER, 367 572 Rl crankcase
front
1/2 x 2-3/4" hex-hd cap SCREW (6)
1/2" lock WASHER(6)

2 367 572 Rl POINTER, timing

3 357 672 R9l OIL SEAL, crankshaft (used w/DAMPER, V372 202 Rl or 338 949 R9l)
3 317 549 R9l OIL SEAL, crankshaft (used wIDAMPER,

338949 R91)

4 367 580 Rll SHAFT w/pIN, 141 ISO, idler gear
141 150 PIN, 3/16 x 7/16" dowel

1/2 x 2-1/4" hex-hd cap SCREW
1/2" lock WASHER

5 367 578 Rl BUSHING, idler gear

6 367 577 R11 GEARw/BUSHING, 367 578 R1, idler

7 367 574 Rl GASKET, crankcase front cover

8 367 524 Rl PLATE, crankcase front
3/8 xl" hex-hd cap SCREW (6)
3/8" lock WASHER(6)

9 367 570 Rl GASKET, crankcase front plate

'RINTED IN UNITID STATIS 0' AMIRICA



-11-

DIESEL ENGINE
REF.
NO.

PART
NUMBER DESCRIPTIONREF.

NO.
PART
NUMBER DESCRIPTION

CONNECTING RODS, SLEEVES AND PISTONS
G-263 501 to 56635

CONNECTING RODS. SLEEVES AND PISTONS-Continued
G-263 501 to 56635

9 371 833 R92 SLEEVE SET, crankcase (consists of six
SLEEVES w/PISTONS and RINGS,
372 084 Rn) (gasoline-high altitude)

9 372 084 asz SLEEVES w/PISTONS and RINGSASSY,
cylinder (gasoline-high altitude) (6)

10 364913 Rl BUSHING, piston pin (6)

7 11 367 408 Rll BEARING, connecting rod (2 halves)(std)(6)
11 367 632 Rll BEARING, connecting rod (2 halves) (.002"

undersize) (6)

4 11 376 666 Rll BEARING, connecting rod (2 halves) (.010"
undersize) (6)

9
11 376 668 Rll BEARING, connecting rod (2 halves) (.020"

n undersize) (6)
11 367 631 Rll BEARING, connecting rod (2 halves) (.030"

undersize) (6)
11 367 630 R91 BEARING SET, connecting rod (Consists of

six BEARING, 367408 Rll) (standard)
11 377 285 R91 BEARING SET, connecting rod (Consists of

5
six BEARING, 367632 Rll) (.002" under-
size)

~
11 376 665 R91 BEARING SET, connecting rod (Consists of

six BEARING, 376666 Rll) (.010" under-6(?~ ~10
size)

11 376 667 R91 BEARING SET, connecting rod (Consists of
six BEARING, 376668 Rll) (.020" under-

l<~

size)

~ 11 372 443 R91 BEARING SET, connecting rod (Consists of
six BEARING, 367 631 Rll) (.030" under-
size)

12 367 406 R12 RODw/two BOLTS, 316 366 Rl and
BUSHING, 364913 ai. connecting (6)

--12 13 316 366 Rl BOLT, connecting rod (12)

IPA-53075A

70 014 Rl PIN, piston (standard)
(6) G-263 501 to 36027

PIN, piston (standard)
(6) G-263 36028 Up

PIN, piston (. 005" oversize)
(6) G-263 501 to 36027

PIN, piston (.005" oversize)
(6) G-263 36028 Up

389747Rl RING, piston barrel compression (top groove)
(3/32" chrome thick wall) (6)

2 389751 Rl RING, piston taper face compression (second
groove) (3/32" plain) (6)

3 388 355 Rl RING, piston oil regulating (third groove)
(1/4" PerHon) (6)

4 367 649 R92 RING SET, piston (replacement) (consists of
six chrome compression rings, six plain
compression and six oil regulating rings) (6)

5 19 517 D RING, piston pin retainer (12)

6

6

6

6

278 271 Rl

70 015 Rl

278 326 RI

7 SLEEVE, cylinder (order sleeve assembly
cylinder w/piston and rings) (6)

8 PISTON (order sleeve assembly cylinder with
piston and rings) (6)

9

9

367 640 R92 SLEEVE w/PISTON and RINGS ASSY, cylin-
der (6)

367 639 R92 SLEEVE SET, cylinder (consists of six
SLEEVES w/PISTONS and RINGS,
367 640 R92)

PRINTED IN UNITED STATlS 0' AMERICA



-12.-

REF.
NO. DESCRIPTION

DIESEL ENGINE
DESCRIPTION

PART
NUMBER

CONNECTING RODS. SLEEVES AND PISTONS
G-263 56636 Up

7

9

V-10
1<~

CEA-83821

389 747 RI RING, piston barrel compression (top groove)
(3/32." chrome thick wall) (6)

2. 389751Rl RING, piston taper face compression (second
groove) (3/32." plain) (6)

388 355 RI RING, piston oil regulating (third groove)
(1/4" perflon) (6)

4 367 649 R92. RING SET, piston (replacement) (consists of
six Chrome compression rings, six plain
compression and six oil regulating rings)

5 19517 D RING, piston pin retainer (12.)

6

6

6

6

70 014 RI PIN, piston (standard)
(6) G-263 SOl to 3602.7

PIN, piston (standard)
(6) G-2.63 3602.8Up

PIN, piston (.005" oversize)
(6) G-2.63 501 to 3602.7

PIN, piston (.005" oversize)
(6) G-263 3602.8Up

2.782.71Rl

70 DIS Rl

278 32.6Rl

7 SLEEVE, cylinder (order sleeve assembly
cylinder w/piston and rings) (6)

8 PISTON (order sleeve assembly cylinder
w/Piston and rings) (6)

SLEEVE w/PISTON and RINGS ASSY,
cylinder (gasoline standard altitude) (6)

SLEEVE SET, cylinder (consists of six
sleeves w/PISTONS and RINGS,
378 604 R94) (gasoline standard altitude)

9

9

378 604 R95

378 603 R95

REF.
NO.

PART
NUMBER

CONNECTING RODS. SLEEVES AND PISTONS-Continued
G-263 56636 Up

9 380 649 R95 SLEEVE w/PISTON and RING ASSY, cylinder
(gasoline-high altitude) (6)

9 380 648 R95 SLEEVE SET, crankcase (consists of six
SLEEVES, w/PISTONS and RINGS,
380 649 R95) (gasoline-high altitude)

10 364 913 Rl BUSHING, piston pin (6)

II 367 408 Rll BEARING, connecting rod (2.halves) (stan-
dard) (6)

II 367 632.Rll BEARING, connecting rod (2 halves) (.002"
undersize) (6)

II 376 666 Rll BEARING, connecting rod (2 halves) (.010"
undersize) (6)

II 376 668 Rll BEARING, connecting rod (2.halves) (.020"
undersize) (6)

II 367 631 Rll BEARING, connecting rod (2 halves) (.030"
undersize) (6)

II 367 630 R91 BEARING SET, connecting rod (Consists of
six BEARING, 367408 Rll) (standard)

II 377 2.85R91 BEARING SET, connecting rod (Consists of
six BEARING, 367 632 Rll) (.002." under-
size)

II 376 665 R91 BEARING SET, connecting rod (Consists of
six BEARING, 376 666 Rll) (.010" under-
size)

II 376 667 R91 BEARING SET, connecting rod (Consists of
six BEARING, 376 668 Rll) (.020" under-
size)

II 372 443 R91 BEARING SET, connecting rod (Consists of
six BEARING, 367 631 Rll) (.030" under-
size)

12. 367 406 R21 RODw/two BOLTS, 316 366 Rl and BUSH-
ING, 364913 Rl, connecting (6)

13 316 366 RI BOLT, connecting rod (12)

PRINTED IN UNITED STATES OF AMERICA



-13-

DESCRIPTION

DIESEL ENGINE
PART
NUMBER

e
• REF.

NO.
PART
NUMBER DESCRIPTION

CRANKSHAFT. FLYWHEEL, BEARINGS, DAMPER AND PULLEY

•
/ r
2

70 426 RI

2 372 568 RI

3 4500117 R91

4 367 269 R91

• 4 382 356 R91

BOLT, flywheel to crankshaft (6)

GEAR, flywheel ring (159T)

FLYWHEEL w/GEAR, 372 568 RI

CRANKSHAFT ASSY (standard)
G-263 501 to 36693

(Composed of -
I BEARING SET 367 630 R91
I BEARING SET 382 357 R91

§ I CRANKSHAFT
I PIN 82 970 RI

CRANKSHAFT ASSY (standard)
G-263 36694 Up

(Composed of -
I BEARING SET 367 630 R91
I BEARING SET 382 357 R91

§ I CRANKSHAFT
I PIN 82 970 RI )

367267 RI CRANKSHAFT, (standard)
367 271 R92 PACKAGE, crankshaft w/BEARINGS, field

service (renewal) (undersize) (UC-263)
(Consists of six connecting rod BEARINGS,
four crankshaft BEARINGS, CRANKSHAFT
and PIN, 82970 RI)

4
4

•
5 367 272 RI

6 71 763 R2

7 338 949 R91

8 70 109 RI

9 23174 V

12 117 984

13 103 462

14 367 276 R91

14 367300 R91

14 376 670 R91

14 376 683 R91

14 367 288 R91

IS 367 279 R91•

GEAR, crankshaft

SLINGER, crankshaft oil

DAMPER AND PULLEY

WASHER, starting crank nut

NUT, crankshaft

KEY, 5/16 x 1-3/8" (yroodruff No. 23)
(damper and pulley)

KEY, 3/16 x I" (Woodruff No. 13) (crank­
Ihaft gear)

BEARING, cranklhaft front (2 halvel) (Itan­
dard)

BEARING, cranklhaft front (2 halvel)
(.002" underaize)

BEARING, crank.haft front (2 halvea)
(. 010" undersize)

BEARING, crank.haft front (2.halvu)
(.020" underaize)

BEARING, crank.haft front (2.halvu)
(.030" under.ize)

BEARING, crank.haft intermediate front
(2.halves) (standard)

REF.
NO.

CRANKSHAFT, FLYWHEEL, BEARINGS, DAMPER AND PULLEY-Continued

367 303 R91 BEARING, crankshaft intermediate front
(2 halves) (.002" undersize)

376 673 R91 BEARING, crankshaft intermediate front
(2 halves) (.010" undersize)

376 686 R91 BEARING, crankshaft intermediate front
(2 halves) (.020" undersize)

367 291 R91 BEARING. crankshaft intermediate front
(2 halves) (.030" undersize)

~15

IS

IS

IS

15

16 367282 R91

5 6 8 9

16 332267 R91

16 307 306 R91

ClIo 0.

t \
bJ)13 12= 14 CE-89084

16 332273 R91

BEARING, crankshaft intermediate rear
(standard) (2 halves)

G-263 501 to 36693
BEARING, crankshaft intermediate rear
(standard) (2 halves)

G-263 36694 Up
BEARING, crankshaft intermediate
(.002" undersize) (2 halves)

G-263 501 to 36693
BEARING, crankshaft intermediate
(.002" undersize) (2 halves)

G-263 36694 Up
BEARING, crankshaft intermediate rear
(2 halves) (.010" undersize)

BEARING, crankshaft intermediate rear
(2 halves) (.020" undersize)

BEARING, crankshaft intermediate (2 halves)
(;\)30" undersize)

G- 263 50I to 36693
BEARING, crankshaft intermediate (2
halves) (.030" undersize)

G-263 36694 Up
BEARING, crankshaft rear (2 halves)
(standard)

BEARING, crankshaft rear (2 halves)
(.002" undersize)

BEARING, crankshaft rear (2 halves)
(.010" undersize)

BEARING, crankshaft rear (2 halves)
(.020" undersize)

BEARING, crankshaft rear (2.halve s)
(.030" undersize)

PIN, flywheel to crankshaft dowel
BEARING SET, crankshaft

G-263 501 to 36693
BEARING SET, cranklhaft

G-263 36694 Up
BEARING SET, cranklha.ft (.002" undenize)
BEARING SET, crank.haft (. OlD" undenize)
BEARING SET, crank.haft (.020" undenize)
BEARING SET, crankshaft (.030" undersize)

G-263 50I to 36693
BEARING SET, crank.haft (.030" undersize)

G-2.63 36694 Up

'RINTID IN UNITID STATII 0' AMIRICA

§ - Not Furnilhed Separately

16

16

16

332 276 R91

332 279 R91

367 294 R91

16 332 270 R91

17 367285 R91

367 309 R91

376 679 R91

376 692 R91

367 297 R91

17

17

17

17

18
19

19

19
19
19
19

19

82 970 RI
367 275 R91

382.357 R91

382 359 R91
382.360 R91
382.361 R91
372.444 R91

382.358 R91



-14-

DIESEL ENGINE
REF.
NO. DESCRIPTION REF.

NO. DESCRIPTION
PART
NUMBER

INTAKE AND EXHAUST MANIFOLDS

PART
NUMBER

INTAKE AND EXHAUST MANIFOLDS-Continued

69 752 Rl GASKET, intake and exhaust manifold

Z 368550 Rll MANIFOLDw/PLUG, 103,317, exhaust
3/16 x l/Z" taper groove PIN
3/8 x 3" hex-hd. cap SCREW (4)
3/8 x 1-1/4" hex-hd. cap SCREW (6)
3/8 x 1-1/2" hex-hd. cap SCREW (Z)
l3/3Z x 7/8" x 7 gao WASHER(8)

3 85 868 Rl

4 98 573 HA

4 138 733 Rl

5 85 700 Rl

6 69443 Rl

7 82 959 Rl

8 85 699 Rl

9 367 Z6l Rll

GASKET, intake to exhaust manifold

PILOT, intake manifold
(Z) G-263 501 to 56635

PILOT, intake manifold
(2) G-Z63 56636 Up

VALVE, manifold heat control

BUSHING, manifold heat control (2)

SHAFT, manifold heat control valve

WEIGHT, manifold heat control

MANIFOLD ASSEMBLY, intake
(Composed of -

2 BUSHING
1 PLUG
1 PIN
1 SHAFT
1 SPRING
2 STUD
1 VALVE
1 WEIGHT

69443 Rl
445 671
141 159
82 959 Rl
82 958 R2
57 714 D
85 700 Rl
85 699 Rl

10 iz Z15D STUD, carburetor (Z)

11 82958 R2

141 159

445 671

SPRING, thermostat heat control valve

PIN, 3/16 x 1" dowel

PLUG, 1/8" sq-ihd c.r. PIPE (optional with
445 864)

PLUG, 1/8" sq-hd (optional with 445671)
PLUG, exhaust manifold drain hole

u

u

'RINTID IN UNITID ITATII 0' AMIRICA

u

12

445 864
107317



-15- eDIESEL ENGINE
REF. PART
NO. NUMBER

DESCRIPTIONREF. PART
NO. NUMBER DESCRIPTION

CAMSHAFT AND RELATED PARTS CAMSHAFT AND RELATED PARTS-Continued

1

l
11
I

'PA.53014A

• 16 026 DB NUT, camshaft gear

2 16025 D LOCK, camshaft gear nut

3 312500 RI GEAR, camshaft
3 367 240 RI GEAR, camshaft

4 70 425 Rl BOLT, camshaft thrust plate (2)

5 35650 HA PLATE, camshaft thrust

6 127 559 KEY. camshaft gear (Woodruff No. 90)

7 70 259 R2 BEARING, camshaft front

8 70 260 Rl BEARING, camshaft intermediate front

• 9 70 261 R2 BEARING, camshaft intermediate rear

10 70 262 Rl BEARING. camshaft rear

11 367 229 Rl CAMSHAFT

• PRINTED IN UNITID STATIS 0' AMIRICA



-16-

DESCRIPTION

DIESEL ENGINE
DESCRIPTION

REF.
NO.

PART
NUMBER

REF.
NO.

PART
NUMBER

GOVERNOR AND CONNECTIONS
(I.H.)

1 2 3 9
I \ I '

\ ~ /
~ 78 r /1°1112

4 5 \ \ \ ttl I /

~\ J.-WJJ!_/
~ I~ b

13 12 ---.:--.-nA-530110

368 335 RI

2 104 036

3

305 186 RI

4 367 659 RI

5 367 742 RI

6 367 660 RI

7 367 740 RI

8 372 709 R2

9 367 656 RI2

10 361 123 R91

11 369 593 RI

12 369 594 RI

13 172 530

14 367 651 R21

IS

16

367 669 RI

367 653 Rl

368 938 Rl

43 481 D

17

18

GOVERNOR AND CONNECTIONS-Continued
(I-H.)

30
1\

1~--2-1--2-3~2~5---2-7----2~9\
20 /22/ 24 I 26 \ 28 I
11///11 \ \ \

ll/'/I~ 1\1
r:tit~1~'®L~

~20

ROD, governor to carburetor
1/16 x 7/16" cotter PIN

FORK, governor to carburetor rod
1/4NF NUT

PIN, 1/4 x 51/64" rod end (governor to car­
buretor rod fork)
1/16 x 7/16" cotter PIN

COUPLING, accelerator rod
1/4" NUT

ROD, governor spring retaine r
1/4NF NUT

BRACKET, governor spring
5/16 x I" hex-hd cap SCREW (2)
5/16" lock WASHER (2)

ADJUSTER, governor spring
1/4NF jam NUT

RETAINER, governor spring

SPRING, governor

LEVER, w/ROCKSHAFT

OIL SEAL, governor rockshaft

BEARING, governor

BEARING, governor (2)

PLUG, 11/16" type No_ I expansion

HOUSING ASSY, governor (Governor B)
(Composed of -

2 BEARING 369 594 RI
I BEARING 369 593 RI

§ I HOUSING
I PLUG 172 530
lOlL SEAL 361 123 R91

3/8 x I-I/Z" hex-hd cap SCREW (3)
3/8" lock WASHER (3)
1/4NF x I-I/Z" slt-rd-hd mach SCREW
1/4NF jam NUT

GASKET, governor houaing

FORK, governor thrust

SCREW, governor thruat fork let

BALL BEARING, governor thrust
G-263 SOl to 19080

14
/
/

u
18 374 794 R91 BALL BEARING, governor thrust

G-263 19081 to 53276
18 393 405 RI BALL BEARING, governor thrust

G-263 53277 Up
RING, governor sleeve stop

G-263 501 to 53276
WEIGHT, governor (2)

PIN, 1/4 x 3/8" Esna roll (2)
SLEEVE, governor thrust

G-263 501 to 53276
SLEEVE, governor thrust

G-263 53277 Up u

19 251 460 RI

20 367 741 RI
17 053 RI

367 668 R221

21 387 878 RI

22
23
24
25
26
27
28
29

369477 Rl
367 726 Rl
281 907 CI
ST 552
367 666 RI
367 665 RI
452 560

RING, snap
CARRIER, governor weight
RING, governor shaft bearing snap
BALL BEARING, governor shaft
RETAINER, governor bearing
SHAFT, governor
KEY, governor gear (Woodruff No_ 211)

367 664 RI GEAR, governor
7/16" lock NUT (Type LLJ)

368939 R93 GEAR w/WEIGHT ASSY, governor30
31 SPRING, bumper

372 708 R93 GOVERNOR ASSY
(Composed of -

I BEARING 393 405 RI
I FORK 367 653 RI
I GEAR w/WGT 368 939 R93
I HOUSING 367 651 R21
I LEVER 367 656 RI2
I SCREW 368 938 RI
I SLEEVE 387 878 RI
I SPRING 374 795 RI

386 010 R91 PACKAGE, governor field service
(Composed of -

I BEARING
2. BEARING
I BEARING
I BEARING
I FORK
I GASKET
I LEVER
1 PLUG
2 PIN
I RING
I SCREW
I SLEEVE
I SPRING
1 SEAL
2 WEIGHT

§ - Not Furnished Separately

374 795 RI

u
369 593 RI
369 594 RI
ST 552
393 405 R91
367 653 RI
367 669 RI
367 656 RI2
172 530
17 053 RI

281 907 CI
368 938 RI
387 878 RI
374 795 RI
361 123 R91
367 741 RI ) U· I

PRINTEDIN UNITID STATIS 0' AMIRICA



..•~y

•

•

•

-17-

MEMORANDA

PRINTEDIN UNITEDSTATESOF AMIRICA



-18-

FUEL SYSTEM

CARBURETOR-Continued
(Zenith)

6 ~ 5
IT1t 'I ~~

I .~

I f!l4 7
10

2 ~57 y;
~I ,/4 9

3~

14 8
15

-i~ 1916
~ .. 20

~21

23~-
-22

24
36

CARBURETOR
(Zenith) u ,

50 ~~_-56
~51 '"V52-_.,gO CE-89083

PRINTED IN UNITED STATIS 0' AMIRICA



-19-

DESCRIPTION

FUEL SYSTEM
REF. ZENITH
NO. PART NO. DESCRIPTION

CARBURETOR-Continued
(Zenith)

30 C97-15-13

REF. ZENITH
NO. PART NO.

CARBUR ETOR-Continued
(Zenith)

12840

12841

2
2

3

4

T3llS12-12

T315B5-5
T315S5-5

C21-78

C138-38

C138-46

TS6-3

NOTE: The parts shown below are Zenith
parts unlees otherwise specified and should
be obtained from a Zenith Carburetor Dealer.
The Frank G. Hough Co. will service the
complete unit, not its serviceable com­
ponents.

CARBURETOR(Hough 189 138H2) Used on
Model HSO-B"PAYLOADER" units with.
G-263 Engines

CARBURETOR(Hough 189 137 HI) Used on
Model H30-B "PAYLOADER"units with
G-263 Engines

SCREWASSY, bowl to body (4)

SCREW, plate (with 12840 carburetor) (2)
SCREW, plate (with 12841 carburetor) (2)

PLATE, throttle

SCREW, vacuum channel

FILTER HEAD

WASHER, filter head

ELEMENT ASSY, filter

LEVER, throttle & stop

PIN, taper

SCREW, throttle stop

SHAFT

RETAINER, Seal

SEAL, shaft

PLUG, shaft hole

SCREW, venturi

PISTON PUMP ASSY

SPRING, idler adjusting screw

SCREW, idle adjusting

JET, idling

WASHER, fiber

FUEL VALVE & SEAT ASSY

AXLE, float

FLOAT & HINGE ASSY

24

25 B38-24-27 VENTURI

GASKET, bowl to throttle body

26

26

C66-48-80 JET ASSY, main discharge (w/12840
carburetor)

C66-21-1-60 JET ASSY, main discharge (w/12841
carburetor)

27 T31SB6-4 SCREW, retaining air shutter (w/12840
carburetor) (2)

T31SS6-4 SCREW, retaining air shutter (w/12841
carburetor) (2)

27

28 CIOI-22

TS6-48

C97-IS-10

31
31

C77-18-30
C77-18-24

VALVE ASSY, power jet (w/12841
carburetor)

WELL VENT (w/12840 carburetor)
WELL VENT (w/12841 carburetor)

CHECK VALVE ASSY

FUEL BOWL ASSY

NUT, clamp screw

BRACKET ASSY, air shutter

SPRING, return, air shutter

CLAMP, wire

SCREW, clamp

WASHER, lock

NUT

SCREW

LEVER ASSY, air shutter

SCREW, bracket assembly

SHAFT

WASHER, fiber

PLUG, shaft hole

PLUG, pipe, intake drain

PLUG, pipe, bowl drain

49

49

C51-20-16 JET ASSY, accelerator (w/12840
carburetor)

CS2-12-19 JET ASSY, accelerator (w/12841
carburetor)

..RINTED IN UNITID STATIS 0' AMIRICA

32 CR41-3

50 TS6-4 WASHER, fiber, accelerator jet

51 TS6-12 WASHER, fiber lower plug

C138-S3 PLUG, lower

53 T56-24 WASHER, fiber main jet

C52-6- 30 JET, main (w112840 carburetor)
C52-6-1-20 JET, main (w/12841 carburetor)

WASHER, fiber, lower plug

PLUG, lower

5

6

7 F2XIT5

PLATE ASSY, air shutter

WASHER, fiber

VALVE ASSY, power jet (w/12840
carburetor)

33

34

B3-62A

GASKET, flange

KIT, repair (for carburetor (2840) Includes
Gasket Kit C-181-74 & items 2-4-12-13-
14-16-18-19-21-22-27-30-31-32-49-
54-57 (X)

KIT, repair (for carburetor 12841)Includes
Gasket Kit C-181-74 & items 2-4-12-13-
14-16-18-19-21-22-27-30-31-32-49-
54-57 (X)

GASKET SET, includes items 6-20-24-29-
45-50-51-53-55 (X)

NUT, 3/8-24NF (2)
WASHER, lock, 3/8" (2)
GASKET, carburetor

Carburetor
Mounting

...- Hough Part Numbers
(X) - As Required

8 CR27-309

CT63-9

T8S8-10

C23-654

C131-33

9

10

11

12

13 CT48-10

14 C131-36

T301S8-6

C36-61XI

IS

16

17 cn i-t r
18 C46-38

C55-7-16

TS6-23

19

20

21 C81-1-40

22 C120-15

C85-26

C142-21

23

29

30

T21S8

35

36

CI09-2-1

C1l2-6

37 CIIO-I

38

39

T8S8-10

T45-8

40 T22S-8

41 T8S8-7

Clo6-242

43 C140-2

44 CI05-18

T56-2345

46

47

C138-24

CT91-3

CT91-348

52

54
54

55 T56-23

56 C138-24

57 C141-4-1

K-12840

K-12841

C-181-74

...

...

...
H-36
WL-16
66453 H



-20-

FUEL SYSTEM
REF.
NO.

PART
NUMBER DESCRIPTION

FUEL PIPE AND CONNECTIONS

REF. PART
NO. NUMBER DESCRIPTION

FUEL PIPE AND CONNECTIONS-Continued

372 498 Rl PIPE, fuel

2 19885 Rl NUT, coupling (2)

3 84 838 R93 PUMP ASSY, fuel (for components see
list of parts unde r details of "Fuel Pump")

4 24 847 H ELBOW (at fuel pump)

5 172915Rl CLIP, fuel pipe

6 CARBURETOR ASSY (for components see
list of parts under details of "Carburetor")

FUEL PUMP FUEL PUMP-Continued

1\ 2 3--

~{j
/' / \

/ /
19' 18 1\7

-6

7

IPA-52007A

16------+i

~15--- ~

~-8

~-9

14----~., ...'))
~---10

13------48---1112----{;}

84838 R93 PUMP ASSY, fuel

90 623 Rl LEVER, cam

2 612293 Cl GASKET, pump to crankcase

3 WASHER, 5/16" lock (2)

SCREW, 5/16 x I" hex-hd. CAP (2)

90610 R91 SCREW, w/WASHER

4

5

6 Not Furnished Separately (order 84 838 R93)

7 90 625 R91 DIAPHRAGM

8 90 626 Rl DIAPHRAGM, air dome

9 109317 Rl COVER, filter and valve housing

10 967640 R21 ELEMENT, filter, glazed ceramic

11 109 313 Rll BOWL, w/GASKET, 90 600 Rl

109315 R91 RETAINER, w/SCREW12

13 90 606 Rl SPRING, filter

14 90 600 Rl GASKET, filter bowl

15 121 759 R91 HOUSING, valve

90611 R91 SCREW, w/WASHER, valve housing to
filter cove r

16

17 90 598 Rl PLUG, cam lever shaft seal

18 90619 Rl PIN, spring cam lever pin retainer

19 90 603 Rl SPRING, cam lever return

20 90618 Rl PIN, cam lever
109318 Rl WASHER, filter bowl retainer

PRINTED IN UNITED STATES OF AMERICA



-201-

DESCRIPTION

COOLING SYSTEM
PART
NUMBER

G
REF.
NO.

PART
NUMBER DESCRIPTIONREF.

NO.

14 2,65 164 C91

169 1931'1.1

2040369 1'1.91

169 192.1'1.1

108 12001'1.91

WATER PUMP, THERMOSTAT AND RELATED PARTS

Z

69 676 1'1.1

69 675 1'1.1

GASKET, water pump

PLATE, water pump
1/4 x l/Z" rd-hd. slt. mach. SCREW
(cd or zn-pltd) (3)

3 696741'1.1 GASKET, water pump plate

4 387931 1'1.1 IMPELLER, water pump (together with
SEAL, Z65 164 II.91, will work for
33Z 117 RI)

5 73 Z96 R93 SEAL, water pump

6 318118 RZI BODY w/three PLUG, 438159 and PLUG,
444 660 water pump

7 438 159

444 587

8 71 351 RI

9 ST 680

10 1020069 H

368 SOl 1'1.20
3920713 1'1.1

II
11

13 368 502 1'1.1

•

PLUG, l/Z" sq-hd CI pipe (3) (optional
w/444587)

PLUG, 1/20" sq-hd CI pipe (3) (optional
w/438 159)

SLINGER, water pump

SHAFT and BEARING w/SLINGER,
71 351 RI, water pump

RETAINER, bearing

HUB, pulley (optional with 392. 713 1'1.1)
HUB, pulley (optional with 368 501 1'1.20)

WATER PUMP, THERMOSTAT AND RELATED PARTS-Continued

15

16

17

18

19 368505 RI

368504 RI

RETAINER and SEAL ASSY, water pump

NIPPLE, water by-pan (20)

CLAMP, hose (20)

ELBOW, water by-pass

THERMOSTAT, 167-172. degree opening
temperature

GASKET, water outlet

OUTLET, water
7/16 x 1-1/4" hex-bd cap SCREW
7/16 x Z-I/2o" hex-hd cap SCREW
7/16" lock WASHER (2)

PACKAGE, field service,
(Composed of -

I GASKET
I GASKET
I IMPELLER
I RETAINER
I RETAI'NER and

SEAL
SEAL
SHAFT and
BEARING

SLINGER

water pump

69 674 RI
69 676 RI

387 931 RI
102 069 H

265 164 C91
73 2096R9Z

ST-680
71351 RI

20

374 544 R93

444 660

FAN

PLUG, 3/8" sq-soc-hd pipe

306355 R91 FAN, blower (18-1/20" dia. 6 blade)
1/4 x 2" hex-bd cap SCREW
1/4 x 7/8" hex-hd cap SCREW
1/4" lock WASHER

"IIINTED IN UNITID ITATII 0' AMIIIICA

304 575 RI SPACER, fan

lZ 601 816 C91 PUMP ASSY, water
3/8 x 20-1/4" hex-hd. cap SCREW
3/8 x 20-1/20"hex-hd, cap SCREW (20)
3/8" lock WASHER (3)

PULLEY, water pump
1/4NF x 1/2" hex-hd cap SCREW (uled
with HUB, 368501 R2 and 392 713 1'1.1)(4)

1/4" lock WASHER (4)
1/4 x 1/2" hex-hd cap SCREW (uBed with
HUB, 368 501 1'1.1)(4)



-ZZ- e
REF.
NO. DESCRIPTION

LUBRICATION SYSTEM
PART
NUMBER

CRANKCASEOil PANAND Oil PUMP

379 131:R91 PUMP ASSY, oil
5/16 x L" hex-hd cap SCREW (Z) U5/16" lock WASHER (2)

Z 112 Oil PIN, 1/8 x 7/8" sq-end straight

103 905 KEY, 1/8 x 5/8" (Woodruff No. 5)

4 35 647 H SHAFT, idler gear

5 Z27 713 Rl GEAR, pump body driven

6 69 607 Rl GASKET, oil pump cover (X)

7 379 139 R91 COVER and SCREEN, oil pump
5/16 x 7/8" hex-hd cap SCREW (4)
5/16" lock WASHER (4)

8 230409 R91 SHAFT and GEAR, oil pump drive

9 69 608 Rl GEAR, oil pump drive

10 369 984 Rl GASKET, crankcase pan

11 323 864 Rli PAN ASSY, crankcase oil
5/16 x 3/4" hex-hd cap SCREW (25)
5/16" lock WASHER (ZO)
11/32 x 11/16" x 16 gao WASHER (5)

IZ 41 300 HA PLUG, crankcase oil pan drain (optional
with 359 875 Rl)

12 359 875 Rl PLUG, crankcase oil pan drain (optional
with 41 300 HA)

13 3405 H GASKET, oil pan drain plug

445 096 PLUG, 7/8" hex-Ed outside filler drain

(X) - A. Required

I'RINTID IN UNITID STATI. 0' AMIRICA



-23-

LUBRICATION SYSTEM e
• REF. PART

NO. NUMBER DESCRIPTIONDESCRIPTION REF. PART
NO. NUMBER

OIL FILTER
0·263 501 to 56635

OIL FILTER-Continued
0·263 501 to 56635

•

371 236 R91 FILTER ASSY, oil (consists of the
following parts)

304005 R91 TUBE w/PIN, 17 141 RI, SPRING, 304009 R1
and VALVE, 304008 R1, oil filter center

17 349 364 R1

PIN, by-pass valve and spring retainer
(5/32 x 1" Esna)

VALVE, oil filter by-pass

SPRING, oil filter by-pass valve

PACKAGE, oil filter center tube

PIN, 1/16 x 1-1/4" cotter

CASE, oil filter

SPRING, oil filter element retaining

WASHER, oil filte r element retaining spring

GASKET, oil filter case

ELEMENT, oil filter

VALVE, oil pressure relief

SPRING, oil pressure relief valve

GASKET, oil pressure relief valve cap

CAP, oil pressure relief valve

BASE ASSY, oil filter
(Composed of -
§ 1 BASE
1 CAP 61 263 VA
1 GASKET 3 405 H
1 PLUG 17191 R1
1 SPRING 49 946 HA
1 VALVE 61 261 VA )

5/16 x 1-5/8" hex-hd cap SCREW (2)
7/16 x L" hex-hd cap SCREW
7/16 x 1-1/4" hex-hd cap SCREW
7/16 x 2-3/4" hex-hd cap SCREW (2)
5/16" lock WASHER (2)

GASKET, oil filte r base (not furnished as
part of 371 236 R91)

PLUG, 1/4" hex-hd pipe drain

§ - Not Furnished Separately.

--1 2 17141 RI

~2 3 304 008 RI

4 304 009 RI
3 320 273 R91

4 6

303 998 RI

°7 8 30401lRI

9 304010 RI

~-6 10 304 854 RI

II 279 994 R91

12 61 261 VA

13 49946 HA

14 3405 H

15 61 263 VA

16 371237 RII

17 191 RI

1415
l~Y"~

-16

1'8.'03468

'.,NTED IN UNITEDSTATIS O' AM•• ,CA



LUBRICATION SYSTEM o
REF. PART
NO. NUMBER

REF. PART
NO. NUMBER DESCRIPTIONDESCRIPTION

OIL FILTER
Q·283 S8838Up

01L FILTER-Contlnued
Q·283 see3eUp

384 522 R9Z FILTER ASSY, oil
(Composed of -

I BASE
I CASE
I ELEMENT
I GASKET
I GASKET
I RETAINER
I TUBE

384 523 RI2
384 529 RI
279 994 R91
304854 RI
384 532 RI
384 533 R91
384 530 RII

--1

384530 RII

2 384 532 RI

3 384 529 RI

4 384 536 RI

5 384 535 RI

6 384 533 R91

7 279 994 R91

8 304854 RI

9 303 322 RI

10 384 525 RI

II 384 528 RI

12 384 523 RI2

13 397 299 Rl

384 526 RI

384 527 Rl

14

15

16 384 537 R2

TUBE, oil filter center

GASKET, center tube

CASE, lubricating oil filter

SPRING, element hold-down

GROMMET, element retaining washer

RETAINER ASSY, element (conlists of
GROMMET, 384535 RI, SPRING,
384536 RI and WASHER)

ELEMENT, oil filter

GASKET, oil filter case

RING, snap

SPRING, check valve

VALVE, lubricating oil filter base (3)

BASE ASSY, oil filte r
(Composed of -
§ I BASE

I PLUG 397 299 RI
3 RING 303 322 RI
I SPRING 384 525 RI
I SPRING 384 526 RI
I SPRING 384 527 RI
3 VALVE 384 528 RI )

5/16 x 1-1/2" hex-hd cap SCREW (2)
7/16 x 1-1/4" hex-hd cap SCREW (3)
7/16 x 1-1/2" hex-hd cap SCREW
5/16" lock WASHER (2)

PLUG, oil filter base

SPRING, pressure regulating

SPRING, element by-pass

GASKET, oil filter base

'RINTED IN UNITID STATIS 0' AMIRICA

§ - Not Furnished Separately u



-25-

DESCRIPTION

ELECTRICAL SYSTEM
PART
NUMBER

SPARK PLUGS, COIL, CABLES AND DISTRIBUTOR-Continued
(Battery Ignition)

n REF.
NO.

PART
NUMBER DESCRIPTIONREF.

NO.

9

9

9

9

9

9

9

9

10 37 762 H

II 318056 R91

12

!3 353 936 R2

14 353 937 RI

370 535 RI

324 460 RI

31 987 D

PRINTED IN UNITED STATES OF AMERICA

SPARK PLUG, (Prestolite 18-8) (normal
service) (6)

SPARK PLUG, (Champion D-9) (severe
service) (6)

SPARK PLUG, (AC-C83) (severe service)
(6)

SPARK PLUG, (Auto-Lite BT-4) (severe
service) (6)

SPARK PLUG, (Prestolite 18-3) (severe
service) (6)

SPARK PLUG, (Champion D-6) (extreme
severe service) (6)

SPARK PLUG, (AC-C81) (extreme severe
service) (6)

SPARK PLUG, (Auto-Lite BT-3) (extreme
severe service) (6)

SPARK PLUG, (Prestolite 18-2) (extreme
severe service) (6)

GASKET, spark plug (6)

CABLE, spark plug (No. 3 and 4) (2)

DISTRIBUTOR ASSY (for components
see list of parts under details of "Dis­
tr ibuto r")

GASKET, distributor

CLAMP, distributor (2)
5/16 x 7/8" hex-hd cap SCREW (2)
5/16" lock WASHER (2)

CLIP, coil to distributor cable (for use with
COIL, 1115082) .

RETAINER, spark plug wire (2)

SPACER (For use with resistor Delco­
Remy No. 1957154 only)

SPARK PLUGS, COIL, CABLES AND DISTRIBUTOR
(Battery Ignition)

14--

13----@ 'PA-18333

n

318437 R91

2 370 534 Rll

3

4

n 5 370 594 R91

6 368 267 R91

7 312 354 R91

8 266 263 R91

9

9

9

9

9

9
9

n

CABLE, coil to distributor (high tension)
(for use with COIL, Delco-Remy No.
1115082)

BRACKET, ignition coil (for use with COIL,
Delco-Remy No. 1115082)
7/16 x 1/2" hex-hd cap SCREW (2)
7/16 x 7/8" h ex=hd cap SCREW (2)
7/16" lock WASHER (2) (as sembled in left
front of cylinder head)

15/32" lock WASHER (2) (assembled in left
front of cylinder)

COIL, ignition (Delco-Remy No. 1115082)
No. 10NF cd-pltd NUT (2)
5/16 x 1/2" h ex c hd cap SCREW (2)
No. 10 cd-pltd lock WASHER (2)
11/32 x 11/16" x 16 gao WASHER

RESISTOR, ignition coil (Delco-Remy No.
1957154) (together with SPACER, 31 987 D,
will work for resistor, Delco-Remy No.
1928016)

CABLE, coil to resistor

CABLE, coil to distributor (for use
with COIL, Delco-Remy No. 1115082)

CABLE, spark plug (No. I and 6) (2)

CABLE, spark plug (No. 2 and 5) (2)

SPARK PLUG (Champion D-182) (light or
moderate service) (6)

SPARK PLUG, (Prestolite 18-82) (light or
moderate service) (6)

SPARK PLUG, (Champion D-16) (intermediate
service (6)

SPARK PLUG, (Prestolite 18-81) (intermediate
service (6)

SPARK PLUG, (Champion 8 com.) (normal
service (6)

SPARK PLUG, (AC-85) (normal service)(6)
SPARK PLUG, (Auto-Lite BT-8) (normal
service) (6)



-Z6-

DESCRIPTION

ELECTRICAL SYSTEM
PART
NUMBER

e
REF.
NO.

PART
NUMBER

DESCRIPTION

DISTRIBUTOR

REF.
NO.

DISTRIBUTOR-Continued

367 839 R9Z DISTRIBUTOR ASSY (order 372 867 R9Z)
G-263 501 to 56635

372 867 R92 DISTRIBUTOR ASSY,(will work for
367 839 R9Z)

G-263 501 to 56635

388 592 R91 DISTRIBUTOR ASSY
G- 263 56636 Up

368 062 R91 CAP, distributor

2

3

353 896 R91 ROTOR, distributor

353 90I R2 SEAL, breaker cover felt

4 384830 RI GASKET, cover

6

384831 RII COVER w/SEAL, 353901 R2 and GASKET,
384830 RI, BREAKER

353 903 R92 CONDENSER
131949 No. 8-32 x 3/16" cd-zn-pltd slt-fil-hd

mach SCREW
121 841 No.8 cd-zn-pltd med lock WASHER

5

7 353 905 RI

8 353 172 R91

8 372 951 R91

21 394 D

9 353 907 RI

10 353 906 RI

11 251 538 RI

12 352277 RII

12 372 868 RII

CLAMP, condenser (used with DISTRIB­
UTOR, 372 867 R9Z)
No.8 x 3/16" slt-fil-hd mach SCREW
No.8 lock WASHER

POINT SET, breaker arm and stationary
(used with DISTRIBUTOR, 367 839 R92)

POINT SET, breaker arm and stationary
(used with DISTRIBUTOR, 372 867 R9Z
and 388 592 R91)
No.8 x 3/16" slt-pan-hd mach SCREW
WASHER, stationary point terminal

SCREW, terminal

INSULATOR, spring anchor te rminal

WASHER, terminal insulating
No. 8 type "F" NUT (3)
No. 8 lock WASHER (3)

PLATE, breaker (used with DISTRIBUTOR,
367 839 R9Z)

PLATE, breaker (used with DISTRIBUTOR,
372 867 R92 and 388 592 R91)
No.8 x 3/8" rd-hd sit-mach SCREW
No.8 lock WASHER

13 353 920 RI GUARD, governor weight
No. 8 x 1/4" slt-fil-hd mach SCREW (2)
No.8 lock WASHER (2)

14 353 917 R91 ARM, weight (2)

15 356 192 R91 CAM

16

16

368 102 R91 SPRING, governor (set of two) (used with
DISTRIBUTOR, 367 839 R92)

373 331 R91 SPRING, governor (set of two) (used with
DISTRIBUTOR, 372 867 R9Z)

16 362 726 RI

17 352 293 RI

18 368 059 R91

18 388 593 R91

19 368 096 RI

20 353 895 RI

21 369013 RI

22 368 054 RI

23 368 053 RI

24 354 552 RI

25 368057 R91

26 368 055 RI

27 368 051 RII

125 947

355 460 RI

21 372 D

•

SPRING, governor (set of two) (used with
DISTRIBUTOR, 388592 R91)

SPACER, weight arm (4)

SHAFT, distributor (used with DISTRIB­
UTOR, 372 867 R92)

SHAFT, distributor (used with DISTRIB­
UTOR, 388 592 R91)

SPRING, distributor cap (2)

SUPPOR T, distributor cap spring (Z)
No.8 x 3/8" slt-rd-hd mach SCREW (Z)
No.8 lock WASHER (Z)

PLUG, distributor housing (not used with
TACHOURMETER ATTACHMENT)

WASHER, distributor thrust lower

COLLAR, distributor shaft

PIN, distributor shaft collar

OIL SEAL, distributor shaft

WASHER, distributor thrust upper

HOUSINGw/WASHER, 368055 RI, and
OIL SEAL, 368 057 R91, distributor
PLUG, 1/8" slt-hdls pipe

FELT, cam oil hole

TUBE, of distributor grease

PRINTED IN UNITED STATES OF AMERICA



-27-

ELECTRICAL SYSTEM
REF. DELCO-REMY
NO. PART NO. DESCRIPTION REF. DELCO-REMY

NO. PART NO. DESCRIPTION

CRANKINGMOTOR
(Delco-Remy)

A,,

1107350

" 2 1923935

3 1949653

4

5

6 1946143

7

10 1963525

11 1950070

12 1853342

13 1935645

CRANKINGMOTOR-Continued
(Delco-Remy)

17

18

86

or
11.",,)

IPA-TS339

MOTOR ASSY, cranking
3/8" NUT
No.8 NUT
No. 10NF NUT
3/8 x 1-1/4" hex-hd cap SCREW (3)
3/8" lock WASHER(3)
3/8" (cd or zn-pltd) lock WASHER
No. 8 (cd or zn-pltd) lock WASHER
No. 10 (cd or zn-pltd) lock WASHER

SCREW, No. 10NF x 7/16" slt-rd-hd (2)

14 1950069

1956226 CONTACTw/PUSH ROD

STUD ("R" terminal) No. 10NF

15

16 1950120 STUD, 3/8" terminal

17 Not Furnished Separately

CLIP ("S" terminal)18 1949538

1950069 STUD ("S" terminal)19

21 NUT, No. 10NF ("S" terminal) (2)WASHER, cover attaching screw (2)

SCREW, field lead attaching 22 1946143

1904419 NUT, 3/8" (2)

WASHER, lock

NUT, No. 10NF ("R" terminal) (2) 23

WASHER, No. 10 internal lock 24 WASHER, 3/8" lock

WASHER, lock 25

26

1950061 STUD, 3/8" terminal

NUT, 3/8" (2) SCREW, 1/4 x 1/2" slt-rd-hd (2)

COVER, switch 27 WASHER, 1/4" lock (2)

INSULATOR, cover 28

29

1114356 SWITCH SOLENOIDASSY

1958679 SPRING, plunger returnSPRING, contact return

CONTACT ("R" terminal) 30 1941113 PLUNGER, solenoid switch

Always Give CRANKINGMOTORNUMBERWhen Ordering Parts.

PRINTED IN UNITED STATES 0' AMERICA



REF. DELCO.REMY
NO. PART NO.

-28-

DESCRIPTION

ELECTRICAL SYSTEM
REF. DELCO-REMY
NO. PART NO.

CRANKING MOTOR-Continued
(Delco-Remy)

31 1932205

32 455106

33 1932197

34 1950306
1862383

35 1926640

36

37 1838568

38 1928022

39 1928021

40 809593

41 1952410

43 1950307

44 833602

45 1927853

46 1913960

47 1931129

48 1935131

49 1935128

50 1962276

51 132900

52

53 1938058

54

55 1926605

56

57

58 1928015

59 1939970

60 1926622

61 1926618

62 1940477

63 1906945

64 1926648

65 1928966

66 1935168

67 37521

68 1838436

69 1931477

70

71 1873796

LEVER, shift

PIN, shift lever

STUD, shift lever

HOUSINGw/BUSHING, 1862383, drive
BUSHING, drive end

NUT, shift leve r stud

WASHER, 5/16" lock

COLLAR, drive end spacing

RING, pinion stop retainer snap (drive end)

COLLAR, pinion stop (drive end)

PIN, dowel (drive end)

DRIVE ASSY, motor

ARMATURE

WASHER, commutator end spacing

INSULATION, field coil (4)

SCREW, pole shoe (4)

SHOE, pole (4)

COIL, field shunt

COIL, field (3 coils)

WASHER, lock (center bearing attaching)(2)

SCREW, center bearing attaching (2)

SCREW, No. 11 x 1/2" slt-truss-hd (4)

PIN, support attaching (2)

SUPPORT (Not Furnished Separately)

LEAD, brush ground (2)

WASHER, No. 10 lock (4)

NUT, No. 10 (4)

KIT, brush holder support (2)

BOLT, thru (2)

SPRING, brush (2)

HOLDER, brush insulated (2)

HOLDER, brush ground (2)

BRUSH(4)

SCREW, brush attaching (4)

FRAME, commutator end

GROMMET, lead (in field frame)

RING, snap

COLLAR, motor drive

SPRING, motor drive

GEAR (Not Furnished Separately)

BUSHING, oilless

DESCRIPTION

CRANKING MOTOR-Continued
(Delco-Remy)

820148

1952427

820149

125947

821453

1909560

BUSHING, center bearing

PLATE, center bearing

GASKET (between switch and housing)

PLUG, 1/8" pipe (drive end)

WASHER(between center bearing and
motor drive)

WICK(drive end)

PRINTED IN UNITED STATES 0' AMERICA

Always Give CRANKINGMOTORNUMBERWhen Ordering Parts.



[~
- 29- eELECTRICAL SYSTEM

F.
NO.

PART
NUMBER DESCRIPTION• 13ENERATOR,VOLTAGE REGULATOR, BELT AND CONNECTIONS

•
/~~
10 t

11
CE-89132

GENERATOR ASSY (Delco-Remy No.• 1102059) (12 volt) (for components see list
of parts under details of "Generator")

2 312068 Rl STRAP, generator adjusting
61 252 H SPACER, generator adjusting

7/16 x 3/4" hex-hd cap SCREW
7/16" lock WASHER
5/16 x 3/4" hex-hd cap SCREW
5/16" lock WASHER
11/32 x 11/16" No. 16 ga WASHER

REGULATOR, voltage (Delco-Remy No.
1119003E) (12 volt) (for components see list
of parts under details of "Voltage Regulator")
1/4NF NUT (2)
l/<1NF x 3/4" hex-hd cap SCREW (2)
1/4" lock WASHER (2)

·1 FAN, generator (Delco-Remy No. 1944437)

s 373486 Rl BRACKET, generator• 5/16 x I" hex-hd cap SCREW (2)
5/16" lock WASHER (2)

" PULLEY, generator (Delco-Remy No.
1946716)

9 372 596 Rl BELT, water pump and generator fan
(optional with BELT, 378113 Rl)

9 378 113 Rl BELT, water pump and generator fan
(optional with BELT, 372 596 RI)

10 WASHER, generator drive shaft lock
(Delco-Remy No. 804000)

:.1 NUT, generator drive shaft
(Delco-Remy No. 986915)

• PRINTED IN UNITID STATIS O' AMIRICA



-30- e
GENERATOR
(Delco·Remy) (12 Volts)

DESCRIPTION

ELECTRICAL SYSTEM
DESCRIPTIONREF. DELCO·REMY

NO. PART NO.
REF. DELCO·REMY
NO. PART NO.

GENERATOR-Continued
(Delco·Remy) (12 Volts)

II 1885090 BUSHING, insulating ("F" terminal)

12 1858753 WASHER, insulating ("F" terminal)

13 1914579 WASHER, terminal stud lock (4)

14 NUT, No. 12 (4)

15 826319 WASHER, flat (2)

16 1922701 COIL, field

17 WASHER, I /4" lock

18 225577 SCREW, 1/4 x 3/8" fil-hd sit cap, field
frame

19 1939902 SHOE, pole (2)
1913960 SCREW, pole shoe (2)

20 1912073 INSULATOR, field coil

21 9421424 WASHER, thru bolt

22 809763 BOLT, thru

23 125609 OILER, drive end

2.4 NOT USED

25 1953882 FRAME, drive end

26 1915172 NUT, drive end hex,

27 1915265 WASHER, drive end nut lock

28 124545 KEY, Woodruff, 1/8 x 5/8"

29 1858603 COLLAR, spacing

30 809593 PIN, drive end dowel

31 809961 WASHER, drive end felt

32 819104 PLATE, drive end felt retainer

33 907503 BEARING, drive end ball

34 809945 WASHER, drive end inner space

35 1912008 GASKET, bearing retainer

36 1911263 PLATE, bearing retainer, drive end
1904370 SCREW, retainer plate
1962276 WASHER, lock

37 1940161 ARMATURE

38 200382 CLIP, terminal to brush

39 CASE (Not Furnished Separately)

40 1923284 STUD ("A" terminal)

41 1921362 BUSHING, insulating ("A")

42 1925379 HOLDER, insulated brush (package)

43 809062 PIN, commutator end dowel

815042 WASHER, felt

1880641 OILER, CE and DE

u

1102059

125609

2 1925204

3 904751

4 1929959

5 1932506

1904377

6 1944373

7 1908829

8 1904368

9 1925378

10 1858749

567

IPA-60l01

GENERATOR ASSY (12 volt)
5/16" NUT
5/16 x I" hex-hd cap SCREW
5/16 x 1-1/8" hex-hd cap SCREW
5/16" lock WASHER (3)

OILER, commutator end

FRAME, commutator end

BEARING, commutator end ball

RING, commutator end bearing

BRUSH (2)
No, 6 x 1/4" rd -Hd cap SCREW
WASHER, lock

ARM, brush (2)

SPRING, brush (2)

WASHER, space (2)

HOLDER, ground brush (package)

STUD, "F" terminal Always Give GENERATOR NUMBER When Ordering Parts. u
'RINTED IN UNITID STATIS 0' AMI.leA



- 31- eELECTRICAL SYSTEM
REF. DELCO-REMY
NO. PART NO. DESCRIPTION REF. DELCO-REMY

NO. PART NO. DESCRIPTION

VOLTAGE REGULATOR
(Delco-Remy)

VOLTAGE REGULATOR-Continued
(Delco-Remy)

1119003 REGULATOR, voltage

1931886 COVER

2 1931887 GASKET, cover

3 1939646 ARMATURE, relay

4 1949136 CONTACT, current regulator (2)

5 1949136 CONTACT, voltage regulator

6 1912176 SPRING (2)

7 1910174 RESISTOR, 40 ohms

8 1910176 RESISTOR, 130 ohms

9 1878504 CONNECTOR

10 1879663 GROMMET (3)

II 1912159 SCREW, adjusting

12 1944590 SCREW, adjusting (2)

13 1904377 WASHER, lock, relay screw (2)

14 1878505 WASHER, lock, contact screw (2)

15 1938522 WASHER, cupped, cover screw (2)

16 1924764 SCREW & LOCK WASHER, armature
attach. (2)

17 1878516 SCREW, contact attach. (4)

18 1943386 SCREW, cover (2)

19 1914800 SCREW, terminal (3)

20 1922599 WASHER, in aul . w /bushings (2)

21 1878507 WASHER, insul. contact screw (2)

22 1878503 CLAMP, terminal (3)

274577 SCREW, ground

1855978 CLAMP, ground screw Always Give VOLTAGE REGULATOR Number When Ordering
Parts.

PRINTED IN UNITED STATES OF AMERICA



-32-

MISCELLANEOUS
REF.
NO.

PART
NUMBER

REF.
NO.

PART
NUMBER

DESCRIPTION DESCRIPTION

ASSORTED GASKET SETS
(Engine)

PRODUCT GRAPHICS

372 770 R93 GASKETSET, valve grinding includes 8
gaskets as follows -

The following identification and instructional
Product Graphics are available for the
G-263 Engine

31 336D GASKET, carburetor
1001071 R2 PRODUCTGRAPHIC, generator warning

164418 Rl GASKET, cylinder head
2 752 048 RI PRODUCTGRAPHIC, engine shut-down

(for units painted other than Red)69 752 RI GASKET, intake and exhaust manifold

85 868 RI GASKET, intake to exhaust manifold 2 751 144RI PRODUCTGRAPHIC, oil filter instructions

369 983 RI GASKET, valve cover

368505 RI GASKET, water outlet

164 420 RI GROMMET, valve cover

III 024 RI SEAL, intake valve stem

866 834 RI DEFLECTOR, intake and exhaust valve
stem oil

381 737 R92 GASKETSET, engine includes 21 gaskets
as follows - (together with 372 770 R93
will work for GASKET SET 372 771R91)

369 981 RI GASKET, breather pipe

378 237 RI GASKET, crankcase front cover

367 574 RI GASKET, crankcase front cover

398024 RI GASKET, crankcase front plate

369 984 RI GASKET, crankcase pan

353 936 R2

42 965 V

612293 CI

GASKET, distributor uGASKET, filter drain plug

GASKET, fuel pump

367 669 RI GASKET, governor housing

371 238RI GASKET, oil filter base

304 854 RI GASKET, oil filter case

384 532 RI GASKET, oil filter center tube

3405 H GASKET, oil pan drain plug

3405 H GASKET, oil pressure relief valve cap

69 607 RI

369 982 RI

69 674 RI

GASKET, oil pump cover (2)

GASKET, valve push rod cover

GASKET, water pump plate

69 676 Rl GASKET, water pump

384 535 Rl GROMMET, element retainer washer

352221 Rl "0" RING, oil pump screen seal

320 273 R91 PACKAGE, oil filter center tube gasket

103 364 PIN, retaining spring washer
1/16 x 1-1/4" cotter PIN

310 665 RI PLUG, rear bearing cap (2)

352 221 Rl SEAL, oil pump screen "0" ring

PRINTED IN UNITED STATES OF AMERICA



VJllIiWV ~O SilV15 GiIllNn NI GiIlNllid

HI ""I 891 9l SOl lE6 1 DE LLS Sll9
l8E DOlL 16~ 9E'7'>91 Il H 690 lOI 8l L61 lE6 1 DE

16~ lE'> "91 "I VH HS 86 t c L99 lE6 1 8l 006 lElL
H6 Sll1~ Sl'>"91 61 H ES'>99 t c 9BB lE6 1 BlL
609 SlIL I1~ El'> "91 6l H lSl 19 8l LL'> H6 1 OE

ZZ'>"91 6 H 9lS 8S Bl 61I 1£6 1 DE S"" "ZlL 1~
1~ Ol'> "91 L H s t s 8S OE 6S6 616 1 8l IlS LElE

1"8 z t9 1~ Ol" '>91 El VH 9"6 6" Bl 996 816 1 61
l~ 8I'>"91 lZ VH OOE I'> 8Z ZlO Bl6 I 61 0'>81IL

lE 1~ Bl" "91 Sl H 19L H 8l Il0 816 1
L E~ L91 lSI SI VH OS9 SE 8l S10 Bl6 1 ·ON"I HI .H 8El II H L"9 SE 8l ESB Ll6 1
L 1M £60 EEI L H 619 SE 8Z 8"9 926 1
L I~ EH 9Z1 Ol H L"8 "l 8l 0"9 926 I
L 1~ lEZ 921 ZE H SO" E Bl ZZ9 9Z6 I 61 91-111
OZ I6~ 6SL III EZ H SO" E BZ B19 9G6 1 61 L-B581
ZE I~ ""O 111 II H SO" E Bl S09 9Z6 1 61 01-B581
L 1~ "ZO III DE 6L £ SZ6 1 61 01-B581
L 1~ ""S 601 H OE BH SZ6 1 61 "-95S1E 1
OZ I~ 81£ 601 OE "OZ SZ6 I 61 "-98S1El
OZ 1~ LIE 601 11: '>'-IL"l6 [ 61 S-S5SIEl
Ol I6~ S1£ 601 u: SE6 EZ6 1 61 S-S8SIEl
Ol 11~ £IE 601 91 a 18" E" DE '7BlEZ6 1 61 Zl-ZI5I1El
Il I6~ OlI 801 L a 6EE I" DE IOL lZ6 1 61 9-8510.1
OZ I~ 909 U6 Sl a LB6 IE IE 66S ll6 I 61 B"-9S1Ol I6~ Sl9 06 lE a 9" IE 0, 19E Il6 I 61 "-9S1
Ol 1~ ,Z9 06 90 a "6E Il OE S9Z S16 1 61 ,-%1
Ol 1~ 619 06 90 a ZLE Il 0, ZLI S16 1 61 ""-9S1
Ol 1~ B19 06 II a LIS 61 1, OOB "16 1 61 El-9S1
Ol 16~ 119 06 11 a LIS 61 OE 6LS "16 1 61 ll-% 1
Ol 16~ 019 06 L va L90 91 O£ 096 £16 1 61 8-S"1
OZ 1~ 909 06 SI 80 no 91 8l 096 Er6 1 61 8-5Zll
Ol 1~ ,09 ()6 SI a SlO 91 1£ 9Ll lI6 1 61 85111
Ol I~ 009 ()6 "I a Sll II I£ 6SI ZI6 I 61 I"BZI-)I
Ol I~ B6S 06 DE ELO ZI6 I 6l u"Sz!-)I
lE I~ 89B S8 a O£ BOO ZI6 I 61 9E-H
"I I~ 898 SB DE E9Z ll6 I 61 SIIXl.,f
"I I~ OOL S8 H 9U OI6 I 61 "L-181-)
"I I~ 669 SB IE "U OI6 I 61 IZ-Z"D
OZ E6~ 8EB "B 8l 09S 606 [ 61 1-"-1"1)
L l<l8B" E8 lE 0 E6l lI9 OE 618 806 I 61 l-O"I)
£I I~ OL6 Z8 OZ 0 E6Z ZI9 Bl S"6 906 1 61 ES-8ED
"I 1~ 6S6 l8 Il 16) 918 109 U 6I" "06 I 61 9"-BE t o
"I Z~ 8S6 lB 91 D L06 18l t c LLE "06 I 61 8E-BEt)
L E~ ES6 9L Il 16) "91 sn OE LLE "06 I 61 "Z-8ED
L E<I"lS SL OE OLE "06 I 61 %-IEl )
IZ E6~ 96Z £L o O£ 89E "06 I 61 EE-Ht)
£I l<lE9L IL OE 060 S88 I 61 SI-OZl)
IZ 1~ lSE lL OE 1"9 088 I 61 9-lID
EI I~ 90" OL H E99 6L8 I 61 LI-I1D
SI I~ Sl" ()L DE "l" Il" 6 t c 9IS BL8 I 61 I-OIl)s t I~ Z92 OL u: SlS E96 I H LOS 8LB 1 61 I-l-600
6 HI 192 OL OE 9LZ Z96 T H SOS BLB I 61 l-90I)
SI l~ I9l OL BZ 9LZ 196 1 IE "OS BL8 1 61 8I-SOt)
6 Z~ 192 OL LZ 6L9 8S6 1 H EOS BLB 1 61 za-r ct o
SI HI 09Z OL i z 9ZZ 9S6 I 8Z 96L '-L8 I 61 EI-SI-L6)
6 HI on OL DE ZB8 H6 1 8l £8£ Z9B I 61 01-SI-L6)
SI l~ 6SZ OL Bl LZ" <S6 1 O£ E;;L BSB I 61 E-I61)
6 l~ 6SZ OL 8l 01" lS6 I DE 6"L 8S8 I 61 £-161)
6 I~ EEl OL Bl LOE OS6 1 DE E09 BSB I 61 9l-SB)
6 I~ 621 OL Bl 901:OS6 1 IE 8L6 SS8 I 61 O"-I-IB)
6 HI 821 OL i z Oll OS6 I i z "". ES8 I 61 OE-8I-LL)
9 I<IBll OL u: OLD OS6 I Bl B9S 8EB I 61 ""-8I-LL)
EI I~ 601 OL i.z 690 OS6 1 8l 9E'>8E8 I . 61 OB-B"-99 )
II 1<1SIO OL Ll 190 ()S6 I H EOO 611 1 61 09-1-lZ-99)
II 1<1SIO OL i z ES9 6"6 I LZ %E '>11I 61 6-E91)
II 1<1'>10OL Ll BE" 6"6 I i.z 0.. LOI I 61 9I-L-SS)
II I~ '>10OL IE 9EI 6'>6I OE 6S0 ZOI I 61 6I-ZI-ZS)
lE 1<1lSL 69 i.z E"I 9'>6 I DE £OS L06 61 OE-9-lS)
"I 1~ lSL 69 IE 06S "'>61 O£ ISL "06 61 Ol-I-9-lS)
L 1~ ZlL 69 DE ELE ""6 1 Bl l09 ££8 61 9I-Ol-lS)
lE 1~ 9L9 69 H 98';£'>61 OE 6li 928 61 01-B'>1)
Il 1~ 9L9 69 Ll Ell 1'>61 Bl E"" Il8 61 8£-9")
Il 1~ SL9 69 Bl LL" 0"6 I 8l 6"1 OlB 61 E-1'><I)
ZE 1~ "L9 69 OE 191 0"6 1 Bl 8"1 Ol8 61 IXI9-9D
Il 1~ +'L9 69 Bl OL6 6E6 I OE "01 618 61 60E-LZ~)z z I~ 809 b9 OE l06 6E6 I OE ""O SIB 61 "S9-£2)
ZE I~ L09 69 IE 9"9 6E6 1 OE 196 608 61 BL-IZ)
ZZ 1~ L09 69 IE lZ" B£6 1 O£ S"6 bG8 61 I1Z9-E8
9 1~ 00" 69 8l BSO BE6 1 OE '<.9L608 61 Ll-"l-BES
"I 1<1E"" 69 U S"9 SEb I OE E6S 60B

BZ B91 SE6 1 Bl E6' 60B ·~SIN1::1 8l HI S'<.61 OE 190 608
BZ Bll SE6 1 Bl 901 SS"
OE 90. lE6 1 IE U" '>Ll

-H:!laWnN H:!laWnN H:!laWnN H:!laWnN H:!laWnN H:!laWnN H:!laWnN H:!lawnNaova .LHVd :!lOYd .LHVd :!lOYd .LHVd :!lOYd .LHVd

nONI l\f)I~::IWnN
-££- ~I



Y:llliWY ~O SUYlS GUINn NI GUNllI..

.,Z t<l 9ZS .,8£ 6 HI Z.,., 69~ L HI 06t L9E

.,Z t<l SZS .,8E 9Z HI EtO 69E Zt tll Et6 .,9E

.,Z ztll EZS .,BE 6 t611 986 89£ It HI Et6 .,9E

.,Z Z6<l ZZS .,BE 6 Zll SB6 B9E 9Z tll 9ZL Z9E
L .,611 S99 EBE 91 £611 6E6 89E 9t t611 EZt t9Ec t t611 t9E ZBE 9t tll BE6 B9E z z tll SLB 6SE
Et t611 09E ZBE .,t t HI OSS B9E Ot t611 ZL9 LSE
Et t611 6SE ZBE ZE tll SOS 89E 6 tll E.,Z 9SE
Et t6!l BSE ZBE tZ HI SOS B9E 9Z I611 Z6I 9SEc t 16 II LSE ZBE tZ tll .,OS B9E 9Z tll 09., SSE
EI I611 9SE ZBE tZ tll ZOS B9E 9Z III ZSS .,SE
9 .,611 960 ZBE tZ Zll t OS B9E SZ tll LE6 ESE
ZE Z611 LEL tBE 6 tZll 6Z., B9E ZE Zll 9E6 ESE
ZT S6!l 6.,9 aBE 91 tll SEE B9E SZ Z!! 9E6 ESE
Zt c,611 B.,9 OBE SZ t611 L9Z 89E 9Z t!! OZ6 ESE
zz t611 6Et 6LE 9Z t6!l ZOt B9E 9Z I6!l LI6 ESE
ZZ t611 BEt oLE 9Z tll 960 B9E 9Z tll L06 ESE
9 t611 LI9 BLE 9Z t6!! Z90 an 9Z III 906 ESE
Zt S6!! .,09 BLE 9Z t611 6S0 B9E 9Z HI S06 ESE
Zt S611 E09 BLE 9Z I611 LSO B9E 9Z Z611 E06 ESE
ZE tll LEZ BLE 9Z I!l SSO ij9E 9Z Z!! t06 ESE
6Z tll EIt BLE 9Z tll .,SO B9E 9Z t611 96B ESE
6 tll ZOt SLE 9Z III ESO B9E 9Z HI S6B ESE
Zl t611 SBZ LLE 9Z ltll tSO 89£ 9Z 1611 ZLl ESE
r t 16!! SBZ LLE 9Z Z611 6EB L9E 92 HI E6Z ZSE
c t t611 Z69 9LE 9t III Z.,L L9E 9Z Itll LLZ ZSE
c t 1611 9B9 9LE 9t III t.,L L9E ZE tll tZZ ZSE
EI 1611 EB9 9LE 91 tll O.,L L9E EZ tll .,9E 6.,E
Et 1611 6L9 9LE 91 III 9ZL L9E s t t611 6.,6 BEE
c t 1611 ~L9 9LE ZE tll 699 L9E EI I611 6LZ ZH
£I t611 OL9 9LE 9t HI 699 L9E c t 1611 9LZ ZH
ZI ttll B99 9L~ 91 Zll B99 L9E c t t611 ELl ZEE

EZ .." E9Z 19 It ttll B99 9LE 9t III 999 L9E s t 1611 OLl ZEE
£Z .." t9Z 19 zt t611 L99 9LE 9t tll S99 L9E EI t611 L9Z ZEE
ZE " S96 Z., It 1611 L99 9L~ 91 III .,99 L9E SZ III 09., .,ZE
Et " .,LI EZ ZI 1tll 999 9LE 91 HI 099 L9E ZZ ttll .,9B EZE

It ttll 999 9LE 91 III 6S9 L9E ZE 1611 ELl OZE

1\
ZT 1611 S99 9LE 9t Ztll 9S9 L9E EZ 1611 HZ OZE
It t611 S99 9LE 9t tll ES9" L9E SZ t611 LE., s t c
6 III ESE 9LE 91 tZll tS9 L9E tZ tZll BIt BIE
6 t611 219 !OLE Zt Z611 6.,9 L9E sz t611 9S0 BTE

lZ OB9 1S L t e s .,09 SLE t t Z611 6.,9 L9E 01 t6!l 6.,S LIE
91 ZSS 15 9t [ll S6L "L~ It Z611 0.,9 L9E Zl tll 99E 91E

9t t611 .,6L .,LE It Z611 6E9 L9E It tll 99E 9IE

S 6 I611 LBS .,LE Zt ttll Z~9 L9E 6 1611 OL6 SIE
tZ E611 .,.,S .,LE t t tt!l ZE9 L9E 6 I!l 6.,B SIE
6Z tll 9B., ELE 2t tt!l tE9 L9E Sl tll DOS ZIE
9 tZ!l EZ., HE It Itll tE9 L9E cz t611 .,SE ZIE

c t t6!l Ltt ODS ., 9Z t e s tEE HE ZT 1611 OE9 L9E 6Z I!l B90 ZtE
ZE t<l B.,O ZSL Z 9Z 1611 1S6 ZiE It 1611 OE9 L9E ZE III S99 OI~
ZE tll .,.,t ISL Z 9Z tUI B9B ZLE ot ttll DB, L9E 6 III S99 OIE
ZE Z!l TLO 100 t 9Z Z611 L9B ZLf. Ot HI BL> L9E 6 III B9., BOE
OZ tZll 0.,9 L96 ZE E6 II OLL ZLE Ot Itll LLS L9E c t t611 90E LOE
ZE tll .,EB 99B 91 Zll 60L Zit: ZE tll .,LS L9~ tZ t611 SSE 90E
L tll .,EB 99B 9t E611 BOL ZLE Ot [ll .,Le,L9E 91 tll 9Bt SOE
ZE tll .,ZO B6E L Ell 669 ZLE Ot [ll ZLS L9E ZE tll .,sa .,OE
.,Z III 66Z L6E 9 "o!! St9 Zi~ O[ tll OL> L9~ .,Z tll .,sa .,OE
91 III SO., E6E 6Z 111 96S ZLE Ot III .,ZS L9E £Z 111 .,SB .,OE
6 1611 OBl E6E £I 111 B9S ZiE 6 111 £IS L9E IZ III SLS "Ot:
tZ III ETL Z6~ 01 ttll 66., Zl ~ 6 S611 ZIS L9E EZ III ItO .,OE
Zl III tSL 6BE OZ III 86., ZLf. zt TIll BO., L9~ EZ III 010 .,OE
It III ISL 6BE c t I611 .,.,., ZLE It ttll BO., L9E EZ III 600 .,OE
ZT III L.,L 68E ZT I611 E.,., ZiE ZT t Z II 90., L9t: EZ HI aoo .,0£
t t tll L.,L 6BE It I611 E.,., ZiE It ZIli 90., L9E EZ I611 SOD .,OE
9Z I611 E6S BBt: t t c611 .,80 ZLE EI t611 60E L9E EZ tll B66 EOE
9Z t 6 II Z6S BBE It l611 EEB TLE EI 1611 EOE L9E .,Z III ZZE EOE
ZT tll SS~ BBE 6 Zll 669 lLE c t I611 OOE L9E .,Z 1611 .,66 6a
It III SSE BB~ ZE III B~Z TLE c t loll L6Z L9E £Z I611 .,66 6a
tZ tll tE6 LBE £Z ttll LEZ TLE c t t611 .,6Z L9E 6 tll 06L BLl
91 I!l BL8 L8t: EZ t611 9EZ lLE c t t611 I6Z L9E ZT III 9ZE BLl
L IZll BTL LBE sz t611 .,6S OLE c t t611 BBZ L9E t t tll 9ZE BLZ
9t 1611 OtO 9BE SZ tll SES OLE c t t611 SBZ L9E ZT tll ILZ BLZ
9Z ttll IEB .,8E SZ ttll .,ES OLE c t t611 ZBZ L9~ It tll t z z Ba
9Z III DEB "BE 9 III BOZ OLE EI 1611 6a L9E SZ t611 E9Z 99Z
.,Z III LES "BE lE tll .,B6 69~ ct I611 9LZ L9E 9Z tll BES LSZ
.,l III 9ES "BE ZZ III .,B6 o9E c t 1611 sa L9E 9t III 09., tSZ
ZE III SES .,BE ZE III EB6 6\it: El III ZLZ L9E 12 16!l 69E U.,Z
.,Z III SES .,BE 9 tll EB6 69E c t Z611 ILl L9E L III B"Z LEZ
.,Z 1611 EES '>8E ZE l!l ZB6 69E U 1611 69Z L9£ L III 9a .,EZ
lE III ZES .,BE 6 III lB6 69£ EI III L9Z L9E L III SLZ '>EZ
.,Z III ZES '>8E ZE III IB6 69E .,t lUI t9l L9E ZZ 1611 60., OEZ
.,l nll DES '>BE 6 III IB6 69E ST tll O'>l L9E ZZ III ElL az
.,Z III 6ZS "BE 9t III '>6S 69E Sl III 6ZZ L9E OZ tll St6 ZiI
.,Z tll BZS .,BE 9t III E6S 69E 6 tll SZZ L9E lZ III E6t 691
'>Z III LlS .,Bt: 91 tll LL'> 69E L HI Z6t L9E tZ III Z61 691

H:!IaWnN H:!IaWnN H:!IaWnN H:!IaWnN H:!IaWnN H:!IaWnN H:!IaWnN H:!IawnN
:!IOVd .LHVd :!IOVd .LHVd :!IOVd .LHVd :!IOVd .LHVd

X30NI '~llI:lWnN



•

•

•

•

•




